JOHN DEERE

Parts Catalog

70 DIESEL TRACTOR

PC445



Tractor -- Model 70 Diesel

i GOVERNOR BATTERY

AR ﬁ-\ UNDER SEAT
. \ \g . . ’

1

Ol FLYWHEEL

FILTERS DRAWBAR | L

John Deere Model 70 Diesel General-Purpose Tractor—Flywheel Side

CRANKING
ENGINE

CLUTOH FUEL
AND PULLEY v/’\\_ TRANSFER

GENERATOR

John Deere Model 70 Diesel Standard Tractor—Pulley Side




5-2 Tractor -= Model 70 Diesel

John Deere Model 70 Diesel Hi-Corp Tractor—Flywheel Side

Cut-Away View of John Deere Model 70 Diesel Tractor

DA AAR /INTa.. ARG\ Tiseha fa YT © A



Tractor -- Model 70 Diesel 5-3

Stﬁéle )

ROLL-O-MATIC
33" TREAD
. A ]
of S =
x ADJUSTABLE
35209 TREAD

48”-80" TREAD

Front Wheel Equipment Available for Model 70 Diesel General-Purpose Tractor

5.12” FIXED TREAD \& \&d§ ADJUSTABLE TREAD
(STANDARD) W/ (STANDARD)

Front Wheel Equipment Available for Model 70 Diesel Standard Tractor




Tractor == Model 70 Diesel

Section 5S—General Information .. .
Section 10—Front End Support and Engme

and Transmission Case
Section 15—Engine .+ ¢4 0.
Section 20—Pulley and Clutch
Section 25-Cooling System
Section 30—Governor
Section 35—Fuel System .....
Section 40—Electrical System . .

e e o s o

-
e o o o

Section 45—Tramsmission, leferem:xa.l,

Final Drive and Brakes . .
Section 50—~Power Steering .

A
Aircleaner « v e e o v v oo s s oo

B
Battery bOX ¢ e v oo oo e osa v oo
Brake, pulley «¢eceeeos e
Brakes ..o eooocooenococsss
Breakaway coupling ¢ oo oo

C
Cab, tractor + ¢ s s oo o0
Cab, weatherbrake « ..o«

Cam followers « o o oo o 0o oo
Camshaf‘t s e v e s 000000 e
Case, engine and transmission
Cigarette lighter .
Clutch fork bearing « « « « «

Clutch operating parts « . . .
Clutch, power shaft .....
Clutch, pulley « v e oo e oo
Connecting rods . « « .« & .
Control, ZOVernor « « s o« s o o
Control, power shaft clutch
Controls, starting « ¢ o o o o
Control, throttle +.eco o
Countershaft « oo cooese
Coupling, breakaway
Couplings, oil line, reusable
Cover, crankcase « ..o«
Cover, first reduction gear
Cover, flywheel . v ¢ s v o
Cover, transmission case .
Crankshaft «....
Cylinder block « ¢ v s e e a ™
Cylinder head . ...
Cylinder, remote .

o e o ® e o © o © e o =

o e 0 o

e o ®© ® © © e 8 © o 6 © 8 9 e ® s © © ° & o o o o o
e o ® © © © 6 & © o o e e © e ° e ©° e ° o e o & o o
e o © o o s ® o ® e ® e e ® 4 O e o e * s o o o o o

e o o o o o o o

D
Decalcomania o+ s e s e s oa s <o
Decalcomania set ¢ o o o s s ¢ ¢ o
Differential « o s 6 c 606000 e
Distributor, cranking engine . .
Double front wheel . ¢ s o0 oo
Drag links (standard) . s o s o«
Drawbar s s e 0 000000000 0
Drive shaft and drive shaft housing

(Hi-Crop)

o
.
..
.
..
o
.o

@0 000 00000 00 e

E
Electrical outlet socket o ¢« o6 o
Exhaust pipe + e covonoocoaas

F
Fan (manual steering) e o+ oo
Fan and power steering pump .
Fan drive (power steering) ...
Fan shaft (manual steering) . . »

e o o o
o e o o

.

..

e e e

« o o o

e @ ® © ® o o 8 ® o s e s e o @ o o s © e e e o o+ o

e o o o o o o

o« o

.
.
o s .
.
.

D A Y

TR

« o ® @ & © o e o & s e s © e e * o v o o o e o

e o o © o o

e o © o o o o

« o o o

e o 6 ® © © o o ® o ® e o ©®© o ° e * o @

e o o o

@ o © ® o o © e °® © ® °© o e o © o o 8 ° o s+ o * o

e o o o »

e o o o

SECTIONAL INDEX

Page
S-1, 6

10-1, S
15-2, 21
20-2, 7
25-2, 7
30-2,,11
35-2, 15
40-2, 28

21
13

45-1,
50-2,

Section 55—Steering Mechanism, Front

End Equipment, and Rear Wheels .
Section 60—Tools, Instrument Panel,
Gauges, Hood, Grille, and Fenders

Section 65—Drawbar and Seat + ¢« ¢ ¢ ¢ ¢ s
Section 70—Power Shaft and Power Shaft

Clutch e o 6o 0 06 0000 00 0
Section 75~Hydraulic Mechanism
Section 80—Umbrella Holder, Decals,

and Gasket SetS ¢ e e v s s 000 v s o
Section 85—Cranking Engine . « + s « «
Section 90—Numerical Index .....

ACTOR AND DIESEL ENGINE
ALPHABETICAL INDEX

Page
35-2

65-4

204
45-18, 20
75-14

55-41
5541
15-16
15-16
10-4
40-26
20-4
20-4
70-20
20-6
15-12
30-4
70-22
30-10
30-8
45-6
75-14
75-16
10-4
20-2
15-10
45-2
15-8
15-12
15-14
75-12

80-2, 3
80-2
45-8, 10
85-18
55-6
55-30
65-1, 2, 3

45-16

65-4
15-18

Fan shaft support .
Fenders ..sceoceeee
Finaldl'ive R
Flasher, warning lamp . .
Flywheel
Front axle, fixed tread (sta.ndard) .
Front axle housing

oo e 0

e o o o o

o .
o .
LY
o e
D)

e o o o e
o o o o o
.

o e 00 0 0000

e e o o o o o

© 8 o s 0 0 0 0 e 0 e

Front axle knee e oo co oo oo v oo

.

e o e o o o

Front end SUPPOTt o ¢ s s o ¢ o o 0 0 o s o oo

Front wheels (except single
Fuel filters « o e oo o a0
Fuel gauge ..o ooo e
Fuel injection pump . .
Fuel injection system
Fuel pump
Fuel strainer ...
Fuel tank

e s 0 0 0 0 0

o e o 0 0 0

e e

.
.
. .
D )
. °

e e o 0 .

.

°
.
.

s e o o o 0
.

s 0 e 000 00 00

Gasket SetS s e e s o s e s o0 s s 00 e

Gauge, fuel
Gauges . v eaco oo cos e oo s
Gear, camshaft and governor idler
Gear, countershaft idlers......
Gear, power shaft idler « 4.0
Gearshift « v e o e eoeoeoss
Gear shift forks <o e oo oo e o v o an
Gears, transmission drive and first
reduction ¢ s e o s s v e oot o0 o

e 0o 60006000 00 00

e o o o o o

° o

Generator and mounting bracket ...

Generator (PartS) «eeoecoeoco v o

GOVeINOT 4 s s s oo oo s oo ososnsw

Governor control s s e s e e e e 000

Gri]le e s t 9 0 60 0 08 0 00 e e e e s
H

Hood ¢ vt vovvooonsnnsonnsos
Hose, remote cylinder « ¢ e« o v v v ¢ v
Housing, power shaft and powr-trol
(engine-driven power shaft) .. ...
Housing, power shaft and powr-trol
(transmission-driven power shaft) .
Housing, power shaft clutch ......
Housing, power shaft, less powr-trol
(engine-driven power shaft) .....
Housing, power shaft, less powr-trol
(transmission-driven power shaft) .
Housing, powr-trol valve ...
Housing, timing gear

s e e 00

e 9 00 0 0 0 0 00

I
Injector nozzle « « v e v vo v oot o
Instrument panel . ... c0 00000
Instrument panel wiring « v ¢ e 0 ¢ o v

front wheel)

e s e o e o

s v e s 0 0 0 0 0

« e o o

Page
55-2, 41

60-2, 10
65-1, 5

22
16

70-2,
75-1,

80-1, 8
85-1, 24
90-1

Page
25-6
60-8, 10
45-12, 14
40-23
15-10
55-26
55-14,
55-22,
55-16,
55-24,
10-2
55-12
35-8
35-7
35-12,
35-10
35-8
35-6
354

55-18,
55-32
55-20,
55-34

13

804, 5, 6,
7, 8

35-7

60-3

15-16
45-6

45-6

45-2

45-4

45-6
40-2
40-4, 40-8
30-2
304
60-6

60-4
75-12
70-12

70-4
70-18

70-16

70-8
75-8, 10
15-10

35-14, 15

40-22

DA _AAS_/NTA«_AR)

Titha in 1T S AL



Tractor -~ Model 70 Diesel 5=-5

TRACTOR AND DIESEL ENGINE ALPHABETICAL INDEX -- Continued

L Page S Page
Lamp, dash . v v v v v v e e cnneons. 30-26 Seate oo oscoossosossoscsscsss 05=4
Lamp, for towed implement ... ..... 40-21 Selector valve . s coooecoccocseso 75-14
Lamp, warning . ..o v oo oeoeeooo. 40-20 Shaft, steering and wheel (manual
Lamps and wWiring + o e s oo 0000+ 000, 40-22, 24 Steering) «cosveoscoosesnssoess 55=2
Lamps, front and rear (parts)........ 40-18, 19 Shifter Shafts ¢ e voseseecocooeces 45-4

M Single front wheel. oo ceeeeeoossae 55-10
Main bearings + .+ so0s0c00v000.5 15-8 Sliding gear shaft « e o e voecoeoooes 45-6
Muffler and exhaust pipe oo ¢ cos 2o, 15-18 Socket, electrical outlet s o0 ccoecs0 065-4
Muffler and tail pipe v s s s o nso0o0oo. 1520 Spark plug cable and head wire kit . .+ . » 40

N Speed-hour meter o o e s v o s e o6 ocose 30=6
Nozzle, InjeCtOr + s v e oo avcosoosss 39-14, 15 Starting controlS ¢ c s s e s 0 s0ss0s0se 30-10

o Starting mMoOtor (PartS)e e s o 0 s s s 0 0 0 o » 40-14, 16
Cil {filter and oil pipes s e e s s oo s c 560 156 Steering shaft, worm and housing (power
Qil line, flexible bulk v e o 60 0s0esse 75=16 Steering) coeeoooocossessocss 00=6
Qil pPUMP s os o s os0cesc0000soss 13=4 Steering spindle (manual steering) ... 55-4
Cil pump drive s v v e s vsso0c0o0sos 15-2 Steering valve (power steering) «. ... 50-8
Qil tubes, power steering o cooceooo00 90-12 Steering wheel and shaft (manual
Qil tubes, powr~-ool pump seessosoe 75-4, 5 Steering) o oo eesoseoosessocosos 95=2
Operator's manuals ¢ coecocovocsss 55=41 Support, steering shaft « o e oeseosoe 952

P SWitCh,igmdon.o-outol.ooootoo 40-26
Pedestal (manual steering) e« eoecooes 95=4 StePeceossocescosscsccsosssse 00-2
Pedestal and steering spindle (power
steer‘ing).......;.e.a..e.... 50-10 Tappets © e 9 0600000600000 000ee0 o0 15-16
Piston ringS v o s s s o000 sososeoacc 15=12 Thermostat o o ceocoeosossscesses 25=2
PiStONS o ¢ s c o a0 esooonooeesasss 15-12 Tool boX e e s e oosscescscessesss 00«8
Platform...........a....c.... 60"8, 65-4 TOO]-SouooOuo-uoosooo-oooo... 60-2
Power shaft clutche o e v v s 000050000 7020 Transmission ¢ e seovosceooossocs 45=6
Power shaft (engine~driven)s o o e s 6o 60 o 70=10 Tubes, oil, power steering o eees+000 50=-10
Power shaft (transmission-driven) ++ ¢ o o 70=2 Tubes, oil, powr-trol pump ceoseeeo 754, S
PulleY ¢ s ccososssssaassscococso 20=6 U
Pump, fuel injecdon cocoeocesscoss 3512, 13 Umbrella bracket ¢ e e s s oo so0coese 80=1
Pump, Oil e cocoooosoosocsococe 15-4 v
Pump, power shaft «..ceocococeoso 70-12, 14, 16| Valve housing, POWI=trol ¢ v s es o ass 75-8, 10
Pump, power steering s cocoecoosoees 50-4 ValveS ¢ e csoosocoescoesossces 13=14
Pump, powr=tOle o c o s s e s 0 oo ooese 75=2 Voltage regulator « o cocoocovooeoos 40-6
Pump, WAter o oo coosocoooococoes &34 w

R Wam.inglampﬂashet.o........e.e 40-23
Radiator o o s s socoecaoosecosess 252 Water pumpe e e s eocosoococoscss 254
Radijus rod (Hi~Crop) e e s s o606 0c00s 55=36 Weight, front end Support e e o s s o6 oo 10-2
Radiusmd(standard)toooooo-'en.o 55‘28 Wiringo..........-.......... 22, 24,27
Rear axle ShaftS « s oo oeosoosoosos 45-12, 14 Wheels, front (except single front wheel) S55-12
RearwheelSo o c o o c s 6 060006 cco00eces 55-38,40 wheel,Singleﬁ'oﬂt.oc.oooo.o-oou 55-10
Regulam,voltage e o00eecooo00 00 40-6 Wheels’rear"""""""“" 55-38!40
Replacementassemblies........... 10-1 Weatherbrake e c e s e s s s 0 6606006000 55-41
Reusable cil line couplings o c o s s 0 0 0 o 75=16 Weatherbrake caboeooecooooceoes 55-41
Rim, demountable ceoecsosooeees 55-38, 40
Rockshaft assembly c e s 00660 c0co0000 79-6
Roll=0-matiCo ocossoveocesosoocsces 99=8

CRANKING ENGINE
ALPHABETICAL INDEX

A Page G Page
Aircleaner ccocscossce0ec00o00csese 85=~12 Gasketset co s s0s06v006cssecoo0os 80-8

C GOVeInOre ¢ c s o0 0o 606 0006020600800 85=16
Camfollowers.!C'.ll.ﬂb..“d.. 85-7 M
Camshaft s cceoooscosovososocooce 85-7 Main bearing s « s esecsscosoassos 85=5
Carburetore ¢ s o c s e a o 6 e 000000000 85-10 Manifolde s e s e co 6600006000000 85-=8
Choke levercceoseoecseososncssso 85-16 (@]
Clutch s v eoooceossossocscocscse 85'20 Oilpump © 9 00 000c000606 000020048 85-4
Connect'lngrods ceocesesccccosscs 855 P
Contml,throttle.......o'....... 85-16 Pistonrings......--........-e- 85=5
Coolingsystem.....e..-.....g.. 85-14 PiStOnS o e oeoceoseososcosoossocoe 89=5
Cove:,crankcase.onnoococoeoer 85“’2 Pump,Oil.--....a-.......o... 85"4
Cover, iming gear c s esssscsocooe 85=2 Pump, Water ¢ sososesscssoocssoss 85=14
Crankshaft...o...........e.e.. 85“5 . S
Cylinder block ¢ ¢ c s c o esssoaecscs 85=2 Starting MOtOF « e e c s s s s s e voo0eeo 30=-10
Cylinderhead © 60000060860 4606606cao0o0 85-6 Switchignition....-..o......... 40-16

D T
Distributor e o o o s 0 6 s 6 6 660 0ecsoooe 85-18 Tappets @96 9 060 ¢c 806 6600060006800 0 85=6

E Transmission e coesosscsavosocosse 85=22
Exhaustpipe seoeseneesecssoscae 85=8 v

F ) Valves ¢ c oo s s 00 acececooecsoso 85=6
Flywheel.s oo cseoseosssescoscse 855
Fueltznk © 000600090066 €C€EO0OCOEEE O O 85"9 Waterpu.mp......-o-....o..... 85=14

TN a4 ce Tiala 2 TY © A



Tractor =- Model 70 Diesel

SERIAL NUMBERS

Serial number information given on any page is applicable only to parts listed and illustrated on
that page.

When the parentheses include only the dash......................... ( - )
the part is used on all Model 70" Diesel Tractors.

When a serial number appears before the dash. . ................ (0000000~ )
the part was introduced beginning with that serial number and is still

being used. -

When a serial number appears after the dash......................... ( -0000000)

the part was used up to and including that serial number but was
not used after that serial number.

When serial numbers appear both before and after the dash. ........... (0000000-0000000)
the part was used beginning with the first serial number but was not
used after the second serial number.

When a serial number begins with PCV, PTV, or 3-1/2RC. ............ (PCV000- )
it refers to the power take-off shaft, Powr-Trol, or remote cylinder,
and not to the tractor.

When a serial number contains xxxxxxx before the dash............... (xxxxxxx = )
the part is approved for production but the beginning serial num-
ber was not established when this catalog went to press.

When a serial number contains xxxxxxx after the dash................. ( - XXXXXXX)
the part is discontinued but the last serial number was not estab-
lished when this catalog went to press.

PACKAGED PARTS

Far added protection and ease of handling baiween the factory, branch houses,
parts depots, and most dealers, some parts which appear in this catalog, such as
gaskets, are packed in packages which contain more than one of the part—usually
five or ten. Dealers should order packaged quantities. Parts packaged in quantity
will be furnished as individual parts only in extreme emergencies.

These parts should not be confused with other packaged items which are pack-
aged in certain quantities but cannot be ordered individually.

Both types of packaged parts are identified by a statement which appears in the
Description Column.

When the statement reads: _

“Packed 5 in a pkg. or packed 10 in a pkg., etc.,”” dealers should order the pack-
aged quantities. The packages bear the same part number indicated by quantity as the
individual parts.

When the statement reads:

“Pkg. of 2" or ‘‘Pkg. of 4,"" etc., the parts cannot be ordered individually. The
number which appears in the Parts Number Column is a ‘‘package’ number and not
the part number of the individual part.

SUBSTITUTION INFORMATION
Part substitution information given on any page is applicable only to parts listed and
illustrated on that page.

PC-445-(Nov=65) Litho in U.S. A.




Tractor -- Model 70 Diesel 10-1

ENGINE REPLACEMENT ASSEMBLIES
(Serial No, 7017500~ )

Crankshaft with Bearing Group

This group is made up of three assemblies—(1) of crankshaft, (2) of main bearing housing with bushings and
connecting rod bushings, (3) of gaskets. :

Crankshaft with Bearing Group
Order:  1-~AF3748R Crankshaft (Sub. for AF2193R)

1=AF2274R Main Bearing Housing with Bushings and Connecting Rod Bushings
1=~AF2249R Gasket Set*

Cylinder Block, Pistons, Rings, and Gasket Set
This group is made up of three assemblies—(1) of cylinder block, (2) of pistons with rings and pins, (3) of gaskets.
Cylinder Block, Pistons, Rings, and Gasket Group
Order: 1=-AF3703R Cylinder Block (Sub. for AF2188R)
1—AF3760R Pistons, with Rings and Pins (Sub. for AF2219R)
1—-AF3906R Gasket Set (Sub. for AF2248R)*
Combination Cylinder Block and Crankshaft Group

This group is made up of six assemblies (or two groups)—Crankshaft with bearings and cylinder block with pistons,
rings, gaskets, ett., (1) crankshaft, (2) main bearing housing with bushings and connecting rod bushings, (3) of cylindex
block, (4) pistons with rings and pins, (5 and 6) gaskets.

Cylinder Block and Crankshaft Group

Order:  1=AF3703R Cylinder Block (Sub. for AF2188R)
1—AF3760R Pistons, with Rings and Pins (Sub. for AF2219R)
1—~AF3748R Crankshaft (Sub. for AF2193R)
1--AF2274R Main Bearing Housing with Bushings and Connecting Rod Bushings
1~AF3906R Gasket Set (Sub. for AF2248R)*
1—-AF2249R Gasket Set*

* For Illustrations and Contents of Gasket Sets, see Gasket Set Groupings.

DA~ AAR_INAav-AR)Y Titho in TT.S_A_



el

-- Model 70 Dies

ctor

10

)

FRONT END SUPPORT
(Serial No. 7017500~

PC-445-(Nov-65) .Litho in U. S. A.



Tractor -= Model 70 Diesel 10-3

FRONT END SUPPORT -~ Continued

(Serial No. 7017500- )
Key fart No. Serial No. Description
1 AF 3701 R ( - ) Support, F3502R, F3011R, F1290R or F1482R, front end, with bolt
lock straps (sub. for AF1637R)
2 F 1196 R ( - ) Strap, bolt lock (2 used)
3 A 4322 R ( - ) Screw, drive (4 used)
4 34 1605 ( ) Bolt, cge., 5/8" x 4" (2 used)
S 12H 294 ( - ) Washer, lock, 5/8" (2 used)
6 14H 800 ( - ) Nut, 5/8" (2 used)
7 A 5347 R ( - ) WEIGHT, FRONT END, L.H. (TRACTORS EQUIPPED WITH DOUBLE
FRONT WHEELS, AND ROLL-O-MATIC) (SUB. FOR A4829R)
8 A 5292 R ( - ) Stud, 5/8" x 1-3/4" (2 used) (sub. for C1479R)
9 A 1892 R ( ) Nut (2 used) (packed 25 in a pkg. )
10 A 5346 R ( - ) WEIGHT, FRONT END, R.H. (TRACTORS EQUIPPED WITH DOUBLE
FRONT WHEELS, AND ROLL-O-MATIC) (SUB. FOR A4828R)
11 19H 1847 - Screw, cap, high-strength, 5/8" x 2-1/2" (2 used)
12H 294 - Washer, lock, 5/8" (2 used)
12 19H 1356 - Screw, cap, high-strength, 5/8" x 1-3/4" (6 used)
12H 294 - Washer, lock, 5/8" (6 used)
13 19H 2000 - Screw, cap, high-strength, 3/4" x 5" (2 used)

(
(
(
5
12H 236 ( Washer, lock, 3/4" (2 used)
14 B 3310 R ( Washer (2 used)
( Washer, 25/32" x 1-3/8" x , 120" (6 used) (except standard)
( Stud, 3/4" x 4-1/2" (2 used) (sub. for C783R)
( Stud, 3/4" x 3-3/4" (2 used)
( Washer, lock, 3/4" (4 used)
(

Nut, 3/4" (4 used)

15 24H 1392
16 F 2236 R
17 D 2266 R
18 12H 236
19 14H 794

'
— " N e e e N N e e e

Part listed below is an assembly of certain parts in this grouping.
AF 2853 R ( - ) BOLT, NUTS AND WASHERS, FRONT END WEIGHT (SUB. FOR

AA6315R)

Parts listed below are not illustrated.

A 5345 R ( - ) Weight, frame, front

A S351 R ( - ) Stud, frame weight, front (2 used)

A 5352R ( - )  Nut, frame weight stud (2 used)

A 5353 R ( - ) Stud, 5/8" x 5-1/2" front frame weight (2 used)
A 5354 R ( - ) Brace, frame weight (2 used) (no longer furnished)

Capital letters indicate an attachment. Attachments must be listed on separate order from replacement parts order.

~e~ 44 WToL. AREN Tilala 2o TYT © A



10-4 Tractor -- Model 70 Diesel

ENGINE AND TRANSMISSION CASE AND COVERS
(Serial No, 7017500~ )

g1
o

39971 @\
14

PC-445-(Nov-65) Litho in U.S. A,



Tractor -- Model 70 Diesel 10-5
ENGINE AND TRANSMISSION CASE AND COVERS -- Continued
(Serial No, 7107500~ )
Key Part No. Serial No. Description
1 19H 190C ( - ) Screw, cap, high-strength, 5/16" x 3/4" (2 used)
12H 303 ( - ) Washer, lock, 5/16" (2 used)
2 F 1802 R ( - ) Cover, L. H.
3 F 1804 R ( - ) Gasket (packed 2 in a pkg.)
4 19H 1500 ( - ) Screw,; cap, high-strength, 5/16" x 3/4" (5 used)
12H 303 ( - ) Washer, lock, 5/16" (5 used)
S F 1801 R ( - ) Cover, R. H.
6 F {803 R ( - ) Gasket (packed 2 in a pkg.)
7 F 1549 R ( - ) Stud, 3/4'" x 3-1/4" (12 used) (sub, for D409R)
8 AF 197S R ( - ) Case, F1800R, engine and transmission
9 R 693 R ( - ) Tube, crankcase oil level rod
10 R 793 R ( - ) Gasket (packed 2 in a pkg. )
11 AF 2058 R ( - ) Rod, oil level, with cap
12 D 2266 R ( - ) Stud, 3/4" x 3-3/4" (2 used)
F 2236 R ( - ) Stud, 3/4" x 4-1/2" (2 used) (sub. for C783R)
13 A 4827 R ( - ) Washer (2 used) (packed 2 in a pkg. )
14 F 3128 R ( ) Plug, drain (2 used) (sub. for F1250R)
15 30H 11 ( - ) Plug, expansion, 7/8"

P -445-(Nov-65)

Titho in 1I. S. AL



15-2 Tractor -- Model 70 Diesel

ENGINE OIL PUMP DRIVE
(Serial No. 7017500~ )

PC-445-(Nov-65) Litho in U, S.A.



Tractor -- Model 70 Diesel 15-3

ENGINE OIL PUMP DRIVE -~ Continued
(Serial No. 7017500~ )
Part No. Serial No. Description
A 562 R - Ring, snap
F 1982 R - Washer, thrust
JD 7939 - Bearing (2 used)
1979 R Gear, oil pump idler

Spacer

Washer, thrust

Shaft, oil pump idler gear, with pin
Pin, dowel

Owpmmm
"y
N
o
[}
©
]

[ S e el el el o =
[@RVe] NN WD OWRONAOUTR WN Qg
<

( )
( )
( )
( )
( )
( )
L
1387 R ( - ) Nut, slotted (2 used) (order AC1324R, pkg. of 10)
11H 336 ( - ) Pin, cotter, 1/8" x 1" (2 used)
F 1821 R ( - ) Gear, oil pump drive
26H 17 ( - ) Key, Woodruff, 3/16" x 7/8" (2 used)
AF 1999 R ( - ) Shaft, oil pump drive, with nuts
19H 1800 ( - ) Screw, cap, high-strength, 7/16" x 1" (4 used)
A 4605 R ( - ) Plate, lock (4 used)
AF 1998 R ( - ) Housing, F1819R, oil pump drive, with bushings
F 3162 R ( - ) Bushing (2 used) (sub. for R195R)
R 198 R ( - ) Washer, shim, 0.0025" (packed 2 in a pkg.)
R 200 R ( - ) Washer, shim, 0,010"
R 197 R ( - ) Washer, thrust
F 1823 R ( - ) Shim, paper (packed 2 in a pkg.)
F 1825 R ( - ) Shim, steel (packed 2 in a pkg.)
21 F 1822 R ( - ) Gear, bevel, oil pump drive

PC-445-(Nov-65) Litho in U. S, A.



15-4

Tractor -- Model 70 Diesel

DIESEL ENGINE OIL PUMP
(Serial No. 7017500- )

5
°\\° 14
(] o

39205

PC-445-(Nov-65) Litho in U.S.A.



Tractor == Model 70 Diesel 15-5

10 R 400 R
11 26H 70
12 AR 881 R

Shaft, oil pump idler gear
Key, Woodruff, 1/8" x 1/2'" (2 used)
Gear, R398R, oil pump (2 used)

DIESEL ENGINE OIL PUMP -- Continued
(Serial No. 7017500~ )
Key Part No. Serial No. Description
1 AF 2004 R ( - ) Pipe, oil pump discharge
2 R 415 R ( - ) Shim, paper, 0.005" (packed 2 in a pkg.)
B 251 R ( - ) Gasket (packed S in a pkg.)
3 R 220 R ( - ) Gear, bevel, oil pump drive (sub. for AR898R)
4 AR 445 R ( ) Screen, oil pump
S cesssasssans ( ) Wire, 16 gauge x 15" long
6 B 387 R ( ) Ring, snap (2 used) (packed 5 in a pkg.)
7 R 410 R { - ) Body, oil pump (sub. for ARSO6R) (sub. AR21892R%*)
8 19H 456 ( - ) Screw, cap, high-strength, 1/2" x 1-3/8" (3 used)
12H 301 ( ) Washer, lock, 1/2'" (3 used)
9 R 413 R ( ) Shaft, oil pump drive
( )
( )
( )
13 B 246 R ( - ) Gasket (packed S in a pkg.)
14 B 247 R ( - ) Cover, oil pump
15 19H 1731 ( - ) Screw, cap, high=-strength, 3/8" x 1" (4 used)

124 309 ( - ) Washer, lock, 3/8" (4 used)

Part listed below is an assembly of some of the parts in this grouping.
*AR 21892 R ( - ) Pump, R21715R, oil, heavy-duty replacement assembly, consisting
of one oil pump, two gaskets, two shims and one Woodruff Key

PC-445-(Nov-65) Litho in U.S. A,



15-6

Tractor =- Model 70 Diesel

OIL FILTER AND OIL PIPES

(Serial No, 7017500~ )
1—~>9
C]
2
3
4

PC-445-(Nov-65) Litho in U, S.A.



Tractor == Model 70 Diesel

15-7

Key

Part No.
21H 1144
12H 302
AR 453 R
R 425 R
AF 3710R
F 357 R
AF 2003 R
A 2069 R
D 417 R
AF 2002 R
D 2429 R
F 1826 R
M 886 T
F 3463 R
A S21 R
D 2428 R
A 258 R
AF 2006 R
AF 2005 R
D 417 R
AF 2001 R
R 420 R
F 3468 R
16H 658
AB 3453 R
D 2425 R
R 741 R
B 2307 R
B 2308 R
AR 452 R
A 3098 R
A 5364 R
14H 732
B 427 R
19H 1821
12H 293
19H 99
12H 303
R 20248 R
AR 21268 R
R 20249 R
B 1745 R
AA 2096 R
AR 28110R
A 2444 R
A 2530 R
AA 2095 R
A 2441 R
24H 1660
A 519 R
A 522 R
A 521 R
AF 2889 R

P D e T T s e e e R N N s

O~~~

(
(7032000~

P e e P e U e e e L T e P

QOIL FILTER AND OIL PIPES -~ Continued
(Serial No. 7017500~ )

Serial No.

L T T T A R R R R |

)
e e e e e N e e e e e e e e N e e S e e e e S

| I I T B |
~—

-7031999)

e e e e e N e e e e e S N i e e e e e S

[ TR TR WU T TR NN Y O NN TR R T N NN N B B N R B )

Description
Screw, mach., 1/4'" x 1/2" (2 used)
Washer, lock, 1/4" (2 used)
Pipe, oiler, tappet lever, with clips and elbow
Elbow, tappet lever oiler
Pipe, oil, cylinder to tappet lever oiler (sub. for AF2007R)
Elbow
Pipe, oil, case to main bearing, L. H.
Nut, bushing
Elbow (2 used)
Pipe, oil, filter to case, L. H.
Connector
Head, oil filter
Ball, oil filter by-pass valve (sub. for A174R)
Spring, oil filter by-pass valve (sub. for D2001R)
Gasket, copper (packed 2 in a pkg.)
Cap, oil filter by-pass valve (sub. R21635R and B439R)
Connector
Pipe, oil, camshaft
Pipe, oil, filter relief
Elbow
Pipe, oil, main bearing, R.H.
Tee
Bushing, oil pressure relief valve (sub. for B2568R)
Rivet, 1/4" x 5/8" »
Spring, leaf, oil pressure relief valve, with pilot (sub. R21096R and
R21098R)
Pilot, oil pressure relief coil spring
Spring, oil pressure adjusting
Screw, oil pressure adjusting
Gasket (packed 2 in a pkg. )
Housing, B2305R, oil pressure relief valve, with spring and adjusting
screw
Washer, aluminum (2 used) (packed S in a pkg.)
Washer, aluminum (2 used) (packed S in a pkg.)
Nut, jam, 3/8"
Nut, cap
Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16" (2 used)
Screw, cap, 5/16" x 9/16" (3 used)
Washer, lock, 5/16" (3 used)
Body, oil filter (sub. for A1152R)
Plate, oil filter body, with gasket and cap screws
Gasket (packed 5 in a pkg. ) (sub. for A1149R)
Stud, 1/2" x 8-7/8"
Qutlet, oil filter
Flement, oil filter (carton of 4) (sub. for AA3680R or AR21777R)
Ring, snap (packed S in a pkg.)
Spacer
Plate, end and spacer
Spring (packed 2 in a pkg.)
Washer, 57/64'" x 1-3/8" x . 060"
Gasket, rubber (packed S in a pkg. )
Cover
Washer, copper (packed 2 in a pkg.)
Nut (sub. for A2575R)

D~ AAR_/NlAwr-ARY

Titha in TT. S AL



15-8 Tractor -- Model 70 Diesel

CRANKSHAFT AND MAIN BEARING
(Serial No. 7017500- )

47567

PC-445-(Nov-65) Litho in U. S. A.



Tractor == Model 70 Diesel 15-9

N O

O Y o

11

12
13
14

15
16
17

18
19
20

21

22
23

24
25
26
27

28
29
30

31
32
33

?art No.
F 1925 R
o= 1777
= 262 R
A 3959 R
AF 3733 R
AF 3754 R
AF  3755R
F 1921 R
26H 30
AF 3748 R
14H 794
F 1912 R
AF 3292 R
AF 3293 R
AF 3294 R
AF 3300 R
AF 3301 R
AF 3302 R
AF 3303 R
AF 3286 R
R 26650 R
19H 2377
F 2231 R
19H 1654
8H 3785
26H 85
F 1922 R
AF 15369 R
AF 2195 R
AF 2198 R
AF 2202 R
F 1921 R
F 1383 R
F 2264 R
AF 2426 R
F 2023 R
F 1334 R
F 1228 R
R 20136 R
19H 1835
12H 236
R 726 R
F262R
F 262 R
19H 1777
A 4847 R
F 2358 R

CRANKSHAFT AND MAIN BEARING -- Continued
(Serial No., 7107500~ )
Serial No. Description

]

—~
]
~

A~~~ —~

( - )

( - )
]
-7031299)

—~—~

7031300- )
-7031299)
- )
- )

A~~~

( )
( - )
( )

( - )

-7029399)
7029400- )

- )

~-7020913
7020914
7020914-

7031300=

Part listed below is not illustrated.

AF 2249 R

( - )

Gear, crankshaft

Screw, cap, high-strength, 1/2" x 1-3/4" (4 used)

Plate, lock (4 used) (packed 2 in a pkg.)

Pin, dowel (2 used)

Housing, F1920R or F3571R, L. H. main bearing, with bushing
(exchange credit allowable) (sub. for AF2045R)

Housing, F1920R or F3571R, L. H. main bearing, with . 002"
undersize bushing (exchange credit allowable) (sub. for AF2199R)

Housing, F1920R or F3571R, L. H. main bearing, with . 004"
undersize bushing (exchange credit allowable) (sub. for AF2203R)

Bushing, main bearing (To be sized after installing in housing. Always
provide . 0055" to . 0075" clearance. )

Key, Woodruff, 1/4" x 1-1/4"

Crankshaft, F1910R or F3561R, with counterweight and inner race
(sub, for AF2193R)

Nut, 3/4"

Plate, lock

Bearing, center main (pkg. of two F3313R) (1 pkg. used)

Bearing, center main, .002" undersize (pkg. of two F3264R) (1 pkg.
used)

Bearing, center main, .004" undersize (pkg. of two F3265R) (1 pkg.
used)

Bearing; center main, .020" undersize (pkg. of two F3223R) (1 pkg.
used)
Bearing, center main, .022" undersize (pkg. of two F3224R) (1 pkg,
used) ‘
Bearing, center main, .030" undersize (pkg. of two F3225R) (1 pkg.
used)

Bearing, center main, .032" undessize (pkg. of two F3226R) (1 pkg.
used)

Housing, F1914R, F1915R, or F3312R, center main bearing (sub. for
AF2043R)

Pin, dowel (2 used) (sub. for A4879R)

Screw, cap, soc. pln., 3/8" x 3" (2 used) (sub. for F1916R)

Screw, special cap (6 used) (sub. for F1918R) (sub. one 19H1654 and
one F2358R)

Screw, cap, high-strength, 7/16" x 1-3/4"

Wire, 16 gauge x 30" long

Bolt, mach., 3/4" x 10"

Key, Woodruff, 1/4" x 1" tractor-equipped with engine-driven
power shaft)

Gasket (packed 2 in a pkg.)

Baffle, transmission oil, with support

Housing, F1919R, R.H. main bearing, with bushing and oil seals
(exchange credit allowable)

Housing, F1919R, R.H. main bearing, with . 002" undersize bushing
and oil seals (exchange credit allowable)

Housing, F1919R, R.H. main bearing, with .004" undersize bushing
and oil seals (exchange credit allowable)

Bushing, main bearing (To be sized after installing in housing. Always
provide , 0055" to . 0075" clearance. )

Screw, special cap

Screw, special cap

Seal; oil, R, H. main bearing (2 used) (sub. for AF2046R)

Gear, powershaft drive (tractors equipped with engine~-driven
powershaft) :

Ring, snap (tractors equipped with engine-driven powershaft)

Disk, drive

Washer (sub. for D141R)

Screw, cap, high-strength, 3/4" x 1-1/2"

Washer, lock, 3/4"

Pin, dowel

Wire, 16 gauge x 36" long

Plate, lock (5 used) (packed 2 in a pkg.)

Plate, lock (sub. for F2220R) (packed 2 in a pkg.)

Screw, cap, high-strength, 1/2'" x 1=3/4" (6 used) (sub. for F1923R)

Gasket (packed 2 in a pkg. )

Plate, lock

"Gasket set, crankshaft, and bearing replacement (see gasket set group-

ing for illustrations and contents)

PC-445-(Nov-65)

Litho in U. S. A.



15-10 Tractor -- Model 70 Diesel

FLYWHEEL, FLYWHEEL COVER, AND TIMING GEAR HOUSING
(Serial No. 7017500~ )

PC-445-(Nov-65) Litho in U. S. A.



Tractor -- Model 70 Diesel 15-11

FLYWH=EEL, FLYWHEEL COVER, AND TIMING GEAR HOUSING -- Continued

(Serial No. 7017500~ )
nev Part No. Serial No. Description
. 19H 25 - Screw, cap, 5/16" x 7/16" (6 used)
12H =03 - Washer, lock, 5/16" (6 used)
z 1I9H 1930 - Screw, cap, high-strength, 3/8" x 3/4" (sub. for F2272R)
12H 304 - Washer, lock, 3/8"

Cover, flywheel
Nut
Bolt, mach., 3/4" x 4-3/4" (2 used)

[ " vY)
- a5}
QI -
[VSRVe)
— )
LA (]
X

12H 236 - Washer, lock, 3/4" (2 used)

6 14H 7234 Nut, 3/4'" (2 used)

7 AF 2194 R Flywheel, F1913R, with starter gear

8 A 2238 R - Gear, starter

) D 2009 R - Pin, spacer drive (packed 5 in a pkg.)

10 19H a5 - Screw, cap, 5/16" x 7/16" (4 used)
12H 303 - Washer, lock, 5/16" (4 used)

11 24H 1305 - Washer, 13/32'" x 13/16" x . 060"

P e e T T Ve T T e
]
e e e e e e e e e S e e

12 AR 20494 R Plate, flywheel cover back, with felts (sub. for F1931R) (sub.
AR21847R back plate cover, R21676R upper seal and R21677R

lower seal)

F 2423 R (7038245~ Felt, cover back plate, front (sub. A331IR felt)
F 2424 R (7038245~ Felt, cover back plate, rear (sub. A3311R felt, 2 for 1)
13 19H 1139 ( - Screw, cap, high-strength, 3/8'" x 1-1/8" (5 used)
12H 304 - Washer, lock, 3/8" (S used)
14 F 1928 R - Cover, crankshaft thrust
13 F 1929 R - Shim, paper (2 used) (packed 5 in a pkg.)
F 2443 R - Shim, steel (sub. for F1930R) (packed 2 in a pkg.)
16 AA 5409 R - Spacer, A3324R, with oil seal
i7 A 4224 R - Seal, oil, rubber (packed 5 in a pkg.)
18 F 1926 R - Washer, crankshaft thrust (2 used)
19 F 1927 R - Plate, crankshaft thrust
20 19H 20S5 - Screw, cap, high-strength, 7/16" x 2-1/4" (6 used)
12H 293 Washer, lock, 7/16" (6 used)
21 AF 2068 R - Housing, F1904R, timing gear, with bushing

]
e e~ e e e e e e e e e S e e N e e e e e e

(
(
(
(
(
(
(
(
(
(
(
2145 R ( -
(
(
(
(
(
(
(
(
(
(

22 F Pin, dowel (2 used)

23 F 1905 R - Gasket (packed 2 in a pkg.)

24 F 1925 R - Gear, crankshaft

25 A 3907 R - Bushing

26 R 228 R - Plug, drain

27 R 229 R - Washer (packed 2 in a pkg. )

28 19H 1800 Screw, cap, high-strength, 3/8'" x 1-1/2" (14 used)
12H 304 - Washer, lock, 3/8" (14 used) '

29 A 3910 R - Plug

30 19H 1854 - Screw, cap, high-strength, 7/16" x 3-1/4"
12H 293 - Washer, lock, 7/16"

Parts listed below are an assembly of some of the parts in this grouping.

AR 21950 R ( - ) Kit, oil slinger service consisting of:
One AR21951R flywheel spacer with A4224R packing;
One AR21952R housing and R21803R flywheel spacer with AF2426R

oil seal, R21626R felt washer, and F1743R pin;

Two R1926R thrust washer;
Six F1929R shim, .005" steel;
Five F2443R shim, . 005" paper; and
One R21804R thrust washer locator

PC-445-(Nov-65) Litho in U, S, A,



15-12 Tractor == Model 70 Diesel

CYLINDER BLOCK, CONNECTING RODS, AND PISTONS
(Serial No, 7017500~ )

PC-445-(Nov-65) Litho in U.S.A.



Tractor =- Model 70 Diesel 15-13

[ >
[SE N e) WooNOUld LI
<

—

e
G W

-
(o))

17
18
19
20
21

22
23

24
25
26

27

CYLINDER BLOCK,

Part No.
19H 1854
A 3439 R
R 60 R
R 61 R
14H 391
124 301
D 488 R
R 1254 R
AF 3703 R
F 1777 R
F 1776 R
19H 2313
12H 303
14H 7954
F 2251 R
F 1549 R
F 2236 R
AF 3760 R
AF 3762 R
AF 3764 R
F 1794 R
F 2178 R
F 2179 R
R 239 R
AF 2440 R
R 1884 R
AR 1020 R
R 1236 R
AF 2226 R
AF 2227 R
AF 2228 R
AF 3304 R
AF 3305 R
AF 3306 R
AF 3307 R
AF 2276 R
AF 2278 R
AF 2275R
AF 2277 R
AF 2224 R
AF 3768 R
AF 2225R
AF 3769 R
AR 21887 R
AR 21983 R
F 1549 R

CONNECTING RODS, AND PISTONS -- Continued

(Serial No. 7017500~ )

Serial No.

P e e e e L h e T T B e N e
]

o~~~
]

( -
( -

Part listed below is not illustrated.

AF

3906 R

( -

7022819

Description

Screw, cap, 7/16" x 3-1/4" (2 used)

Gasket (2 used) (packed 5 in a pkg.) (sub. for B214R)

Cover, cylinder

Gasket (packed 5 in a pkg.)

Nut, 1/2'" (4 used)

Washer, lock, 1/2" (4 used)

Stud, 1/2" x 2" (4 used)

Stud, 3/4" x 7-7/16" (10 used) (sub. for D1717R)

Cylinder, F1956R or F3510R, with studs (on 7017500-7022819 also
furnish four F2236R studs) (sub. for AF2188R)

Gasket (packed 2 in a pkg.)

Qutlet, cylinder water

Screw, cap, 5/16" x 1-3/4" (2 used) (sub. for F2271R)

Washer, lock, 5/16" (2 used)

Nut, 3/4" (12 used)

Gasket (packed 2 in a pkg. ) (sub. for F1957R)

Stud, 3/4'" x 3-1/8" (4 used) (sub. for D40SR)

Stud, 3/4" x 4-1/2" (4 used)

Piston, with rings and pins (sub. for AF2219R, two F1793R)

Piston, .045" oversize, with rings (sub. for AF2220R, two F2173R)

Piston, with rings (one piston only)

Pin, piston (pkg. of 2) (sub. for AF2221R)

Pin, piston, .003" oversize (pkg. of 2) (sub. for AF2222R)

Pin, piston, .00S" oversize (pkg. of 2) (sub. for AF2223R)

Ring, snap (4 used) (packed 2 in a pkg.)

Rod, F1792R or F2432R, connecting, with piston pin bushing only
(2 used) (sub. for AF2009R)

Bushing, piston pin (pkg. of 2) (sub. for AR829R)

Bolt, connecting rod, with nut (4 used)

Nut, special lock (4 used) (packed 5 in a pkg.)

Bearing, connecting rod (pkg. of two F1799R) (2 pkgs. used)

Bearing, conmecting rod, .002" undersize (pkg. of two F2180R)
(2 pkgs. used)

Bearing, connecting rod, .004'" undersize (pkg. of two F2181R)
(2 pkgs. used)

Bearing, connecting rod, .020" undersize (pkg. of two F3227R)
(2 pkgs. used)

Bearing, connecting rod, .022" undersize (pkg. of two F3228R)
(2 pkgs. used)

Bearing, comnecting rod, .030'" undersize (pkg. of two F3225R)
(2 pkgs. used)

Bearing, connecting rod, .032" undersize (pkg. of two F3230R)
(2 pkgs. used)

Ring, piston, oil control, skirt end (pkg. of 2)

Ring, piston, .045" oversize, oil control, skirt end (pkg. of 2)

Ring, piston, oil control, slotted (pkg. of 2)

Ring, piston, .045" oversize, oil control, slotted (pkg. of 2)

Ring, piston (set of 4 oil control and 8 compression) (use with piston
marked F1793R)

Ring, piston (set of 4 oil control and 8 compression) (use with piston
marked AF3764R)

Ring, piston, .045'" oversize (set of 4 oil control and 8 compression)
(use with keystone piston marked F2173R)

Ring, piston, .045" oversize (set of 4 oil control and 8 compression)
(use with piston marked AF3766R)

Ring, piston, heavy-duty (set of 4 oil control, 8 compression and 4
expanders)

Ring, piston, heavy-duty, oil control (set of 4 rings for grooves 5
and 6, and 2 expanders for grooves 6)

Stud, 3/4" x 3-1/8" (8 used) (sub. for D40SR)

Gasket set, valve, ring, and cylinder replacement (see gasket set
grouping for illustrations and contents) (sub. for AF2248R)

PC-445-(Nov-65)

Litho in U. S. A.



15-14 Tractor -= Model 70 Diesel

CYLINDER HEAD, VALVES, AND TAPPET COVER
(Serial No. 7017500~ )

39975

PC-445-(Nov-65) Litho in U. S, A,



Tractor «= Model 70 Diesel 15-15

CYLINDER FHEAD, VALVES, AND TAPPET COVER -~ Continued
(Serial No. 7017500~ )
Key Part No. Serial No. Description
1 : 1897 R ( - ) Cover, tappet lever
2 24 1924 ( - ) Screw, cap, 7/16" x 3/4" (3 used)
3 A 3439 R ( - ) Washer (3 used) (packed 5 in a pkg.)
4 R 1898 R ( - ) Gasket (packed S in a pkg.)
5 A 2332 R ( - ) Lock, retainer (8 used) (packed 2 in a pkg.)
6 A 2333 R ( - ) Cap, valve spring (4 used)
7 F 2143 R ( - ) Spring, valve (4 used) (packed 2 in a pkg.)
8 A 2467 R ( - ) Guide, valve (pkg. of 4) (4 used) (sub. for AA4897R)
9 4H 794 ( - ) Nut, 3/4" (8 used)
10 264 R ( ) Washer, lead (10 used) (packed 100 in a pkg.)
11 R S9 R ( - ) Nut, coupling
12 124 293 ( - ) Washer, lock, 7/16"
13 ¥ 1899 R ( - ) Support, tappet lever cover
14 21H 1018 ( ) Screw, mach., 1/4" x 3/8" (2 used)
12H 309 ( - ) Washer, lock, 1/4" (2 used)
15 24H 1287 ( - ) Washer, 9/32" x 5/8" x . 060" (2 used)
16 AF  3190R ( ) Sleeve, injector nozle (2 used) (sub. for AR354R)
17 R 1225 R ( - ) O-ring (2 used) (packed 2 in a pkg.)
18 AF 2461 R ( - ) Head, F1958R or F3511R, cylinder, with valve guides, studs, pins,
and cylinder head gasket (sub. for AF2187R)
19 ol 488 R ( - ) Stud, 1/2" x 2" (4 used)
20 R 21449 R ( - ) Gasket (sub. for F1959R or F3512R)
21 R 57 R ( - ) Valve, intake (packed 2 in a pkg.) (sub. for ARS85R)
F 3214 R ( - ) Valve, exhaust (packed 2 in a pkg.) (sub. for AR584R)
22 A 2093 R ( - ) Plug, drain (packed 5 in a pkg.)

PC-445-(Nov-65) Litho in U, S. A.



15-16 Tractor -=- Model 70 Diesel

CAMSHAFT AND TAPPET ASSEMBLY
(Serial No. 7017500~ )

PC.445-(Nov-65) Litho in U, S. A,



Tractor ~- Model 70 Diesel 15-17

CAMSHAFT AND TAPPET ASSEMBLY -- Continued
(Serial No, 7017500~ )

Key Part No. Serial No. Description

i 11H 222 ( - ) Pin, cotter, 3/16" x 1-1/4" (2 used)

2 R 1143 R ( - ) Shatt, tappet lever

3 24H 1660 ( ) Washer, 57/64" x 1.3/8" x .060" (2 used)

4 R 146 R ( - ) Lever, exhaust tappet, L. H.

5 F 1896 R ( - ) Bracket (2 used)

6 R 144 R ( - ) Lever,; inlet tappet (2 used)

7 R 1360 R ( - ) Spring (sub. for R149R)

3 19H 1471 ( - ) Screw, cap, 3/4" x 3-1/2" (2 used)

9 14H 346 ( - ) Nut, 3/8" (4 used)

10 R 145 R ( - ) Lever, exhaust tappet, R.H.

i1 F 2259 R ( - ) Screw, adjusting (4 used) (sub. for A1291R)

12 F 1743 R ( - ) Pin, dowel (2 used) (packed 2 in a pkg.) (sub. for D186R)
13 F 1895 R ( - ) Rod; tappet (4 used)

14 F 1894 R ( - ) Follower, cam (4 used)

15 R 2609 R ( - ) Bushing, camshaft, R.H. (sub. for AR710R or R1017R)
16 R 726 R ( - ) Pin, dowel

17 AF 2034R ( - ) Camshaft, with pin (sub. AR20247R camshaft and *AR20874R

injection pump. fuel bleed system)

18 26H 85 - Key, Woodruff, 1/4" x 1"

19 129 R - Nut, locking
20 1892 R - Plate, lock (packed 2 in a pkg.)

Gear, camshaft (sub. for F1891R)
Screw, special (sub. for F1893R)
Nut, jam, 1/2" .

[38]
-
— g T g
w
w
[y)
>
o]

—
o]

P T P T P e
Ll

N N N e e e e N S e e e

24 F Bearing, camshaft, L. H.
25 R 2608 R - Bushing, camshaft, center (sub. for AR711R and R1019R)
26 A 1401 R - Ring, snap (2 used) (packed 2 in a pkg.)
27 F 19500 R - Shaft, camshaft and governor idler gear
28 JD 8531 - Bearing
29 AF 2037 R - Gear, camshaft and governor idler
30 A 378 R - Ring, snap (packed S in a pkg.)
Parts listed below are not illustrated.
AR 21616 R ( - ) Gear, camshaft and governor idler, with R21523R O, S. shaft,
consisting of:
19H 1828 ( - ) Screw, cap, high-strength, 7/16" x 4", special washer to case
19H 2376 ( - ) Screw, cap, high-strength, 3/8'" x 1-1/8", idler gear to idler gear
(4 used)
24H 1652 ( - ) Washer, special, gear to gear screws, 13/32" x 11/16" x . 105"
(4 used)
A 3959 R ( - ) Pin, dowel, governor idler gear
AR 20493 R ( - ) Gear, R20371R and R20372R, camshaft idler and governor idler
R 20374 R | - ) Washer, special idler gear bearing retaining
R 21076 R ( - ) Plate, lock, gear bearing retainer screw
R 21523 R ( - ) Shaft, camshaft and governor idler gear, . 020" oversize
JD 7195 ( - ) Bearing, ball, camshaft and governor idler gear

* Parts for AR20874R injection pump fuel bleed system.

PC-445-(Nov-65) Litho in U.S, A,



15-18 Tractor -- Model 70 Diesel

EXHAUST PIPE AND MUFFLER
{Serial No. 7017500- )

PC-445-(Nov-65) Litho in U.S. A.



Tractor -- Model 70 Diesel

15-19

FXHAUST PIPE AND MUFFLER -- Continued
(Serial No., 7017500- )

ey Fart .o Serial No, Description

N \FO3TTLR ( - ) Muffler (sub. for AA300R)

2 194 1239 ( - ) Screw, cap, 3/8" x 3/4" (4 used) (sub. for F2272R)

i2H 304 ( - ) Washer, lock, 3/8" (4 used)

3 AR 205i7 R ( - ) Pipe, exhaust, with flange (sub. for AF1972R)

4 144 09 ( - ) Nut, 1/2" (2 used)

S 194 1777 ( - ) Screw, cap, high-sttength, 1/2" x 1-3/4" (2 used)
6 F 1763 R ( - ) Qutlet, exhaust

7 194 2133 ( - ) Screw, special cap, 1/2" x 4-1/4" (2 used)

3 24H 1341 ( - ) Washer, 17/32" x 15/16" x , 060" (4 used)

9 19H 1805 ( - ) Screw, cap, high-strength, 1/2" x 2-1/4" (2 used)
10 F 1764 R ( - ) Gasket (2 used) (packed 2 in a pkg. )

pC-445-(Nov-65)

Litho in U.S. A,



15-20 Tractor -- Model 70 Diesel

MUFFLER AND TAIL PIPE
(Serial No. 7017500~ )

15 14 13

PC-445-(Nov-65) Litho in U.S. A,



Tractor -- Model 70 Diesel

15-21

Key Part No
1 A 4374
2 AF  21lc4
3 19H 183:
4 14H 809
5 144 80°
6 19H 1777
7 24H 1309
8 F 1451
9 24H 1305

10 19H 1800

12H 304

11 AF 1517

12 F 1452

13 F 3062

14 24H 1136

15 12H 303

16 14H 785

Washer, 21/64" x 3/4" x . 060" (2 used)
Washer, lock, 5/16" (2 used)

MUFFLER AND TAIL PIPE -- Continued
(Serial No. 7017500~ )
Serial No. Description

R ( - ) Cover, muffler opening
R ( - ) Muffler

( - ) Screw, cap, high-strength, 1/2' x 2'" (2 used)

( - ) Nut, 1/2" (2 used)

( - ) Nut, 1/2" (2 used)

( - ) Screw, cap, high-strength, 1/2" x 1-3/4" (2 used)

( - ) Washer, 13/32'" x 1-1/16" x , 120" (3 used)
R ( - ) Clamp

( - ) Washer, 25/64" x 7/8" x , 060"

( - ) Screw, cap, high-strength, 3/8" x 1-1/2"

( - ) Washer, lock, 3/8"
R ( - ) Pipe, tail, with flange (sub. AF2994R and F3062R)
R ( - ) U-bolt :
R ( - ) Bracket, tail pipe (sub. for F1312R)

( - )

( - )

( - )

Nut, 5/16" (2 used)

PC-445-(Nov-65)

Litho in U. S. A,



20-2

Tractor == Model 70 Diesel

39980

FIRST REDUCTION GEAR COVER
(Serial No, 7017500~ )

PC-445-(Nov-65) Litho in U, S, A,



Tractor -- Model 70 Diesel 20-3

mxxoxm.pwm.-‘:‘
&

10

12
13

14

16
17
19
20

21
22
23

24

25
26

Part No.
F 2383 R
A 4827 R
F 3128 R
F 1246 R
A 4233 R
A 4235 R
A 4234 R
AF 2060 R
AF 2353 R
A 120 R
A 4879 R
F 1396 R
F 3379 R
19H 1731
12H 304
F 1397 R
12H 304
14H 812
R 796 R
30H 13
R 32042 R
19H 1139
12H 304
A 3816 R
A 3817 R
19H 2324
12H 293
19H 1821
12H 293
19H 2038
A 3098 R

FIRST REDUCTION GEAR COVER -- Continued
(Serial No. 7017500~ )

Serial No.

L R Ve T T NN

-7031299

(7031300-

| I ]

P e e D e D e U T e R e N e

)
)
)
)
)
)
)
)

~

e e e e e e e e e N N e e N N e e e e e e et

Description

Gasket (packed 2 in a pkg.) (sub. for F1245R)

Washer (packed 2 in a pkg.)

Plug (sub. for F1250R)

Bushing

Cap

Gasket (packed 2 in a pkg.)

Nipple

Cover, F1805R, with bushings, oil filler nipple, cap, and plugs (sub.
one AF2353R cover, one R1472R plug, one A3917R packing, one
F2362R pin, and six 24H1317)

Cover, F2361R, first reduction gear, with bushings, oil filler nipple,
cap, and plugs

Pin, dowel (2 used) (packed 2 in a pkg.)

Pin, dowel (2 used) (packed 2 in a pkg.)

Gasket (packed 5 in a pkg. )

Seal, pulley oil (sub. for F1393R)

Screw, cap, 3/8" x 1" (6 used)

Washer, lock, 3/8" (6 used)

Guard, pulley i

Washer, lock, 3/8" (3 used)

Nut, 3/8" (3 used)

Bushing

Plug, expansion, 1-3/4"

Stud, 3/8" x 1-3/8" (3 used) (sub. for A119R)

Screw, cap, high-strength, 3/8" x 1-1/8" (2 used)

Washer, lock, 3/8" (2 used)

Cover

Gasket (packed S in a pkg. )

Screw, cap, high-strength, 7/16" x 4-1/2" (5 used)

Washer, lock, 7/16" (S used)

Screw, cap, high-strength, 7/16" x 1-1/4" (7 used)

Washer, lock, 7/16" (7 used)

Screw, cap, high-strength, 3/8" x 1/2"

Washer (packed 5 in a pkg.)

PC-445-(Nov-65) Litho in U, S, A,



20-4 Tractor -- Model 70 Diesel

CLUTCH OPERATING PARTS
(Serial No, 7017500~ )

R RN S0
</ IR B PR A O
N N e 0T AN
SN LT 29 30 28 27
i [ n . A
oo "y . g
. ' 0yt et
! i ’
0 ' h
. wo',
v Neeo--
S JeemlN SEe
S, S T Bt
B A
. I
-
LY N !
" N
2B ANY
: s A
. »~ . .
Rt 3 ¢ R 47568
- R ' v
o T
W A,
Wt K
w o\ .
NG
N:—,"*-:.
1y

PC-445-(Nov-65) Litho in U. S, A,



Tractor =- Model 70 Diesel 20-5

CLUTCH OPERATING PARTS -- Continued
(Serial No. 7017500~ )
Key Part No. Serial No. Description
1 AA S5085R - ) Lever, A4368R, clutch operating, with bushing
2 A 1197 R ) Bushing (packed 2 in a pkg.)
3 D 2031 R ) Bolt, pivot
4 D 1994 R - ) Pin (packed S in a pkg.)
S 11H 236 - ) Pin, cotter, 1/8" x "
6 14H 760 - ) Nut, 5/8"
7 F 1408 R - ) Rod, operating
8 14H 886 - ) Nut, 9/16"
9 D 1994 R - ) Pin (packed 5 in a pkg.)
10 11H 236 - ) Pin, cotter, 1/8" x 1"
i1 D 393 R - ) Yoke
12 F 1401 R - ) Shaft, clutch fork
13 F 1399 R - ) Collar, clutch
14 sevoescoecss - ) Wire, 16 gauge x 6'" long (2 used)
15 D 178 R - ) Pivot, fork (2 used)
16 F 1398 R ) Fork, clutch
17 F 1402 R - ) Spring, clutch fork shaft
18 F 1403 R «=7031299) Pin, operating, pulley brake

19 AF 1576 R
20 11H 236

21 R 20448 R
22 22H 169

23 14H 473

24 AF 1577 R
25 D 1932 R
26 A 4363 R
27 AB 4748 R
28 R 673 R
29 A 3098 R
30 19H 1936 -
31 R 1472 R (7031300-

-7031299)  Seal, oil

Pin, cotter, 1/8" x 1"

Pin, pivot (sub. for F1446R)

Screw, set, 1/2" x 1=3/4"

Nut, jam, 1/2"

Brake, F1405R, pulley, with lining (sub. F2587R)
Lining, brake

Rivet (6 used) (packed 100 in a pkg.)

Lining, brake, with adapter (packed 20 in a pkg.)
Spring

Washer (packed S in a pkg.)

Screw, cap, 3/8" x 3/4" (sub. for F2272R)

o

PN SN PN SN N N PN TN P N P 5 i N PN N P N P PN PN P N N~
8

Plug, expansion
32 A 3917 R (7031300~ O-ring (packed 2 in a pkg.)
33 244 1317 (7031300~ Washer, on operating pin, 27/64" x 3/4" x .,018"
24H 1303 (7031300~ Washer, on operating pin, 13/32" x 11/16" x . 060" .
23 1520 R (7031300~ Washer, on operating pin, 25/64" x 11/16" x . 010" (packed 2 in a
pkg.)
34 F 2362 R (7031300~ ) Pin, operating, pulley brake

PC-445-(Nov-65) Litho in U, S, A.



Tractor

-~ Model 70 Diesel

PULLEY AND CLUTCH
(Serial No. 7017500~ )

27108

11

PC-445-(Nov-65) Litho in U, S. A,



Tractor =- Model 70 Diesel

20-7

Key

Part No.
F 1762 R
D 279 R
AF 3851 R
A 5866 R
F 1390 R
F 1389 R
AF 1612 R
F 1391 R
16H 644
F 1388 R
C 614 R
F 1394 R
JD 7576
D 7943
F 1395 R
{1 236
C 74 R
C 434 R
D 355 R
{iH 216
F 1392 R
AR 21303 R
D 2789 R
¥ 1228 R
R 20136 R
12H 17 R
19H 1835
AA 6129 R
D 1760 R
D 2309 R
A 4355 R
F 1400 R
F 821 R
A 352 R

P P P e P P P P P N P N N s N B N PN F PN N P T TN N TN T

PULLEY AND CLUTCH -- Continued
(Serial No, 7017500- )

Serial No.

¢ 6 8 8 8 ¢ 3

e e e e e S e S N N e N e N S N N N e St e " e e N N S S N

Description
Gear, pulley
Key
Sleeve, F3622R, cluich operating, with F3623R retainer and JD7760
grease fitting (sub. for F1387R)
Pin, drive (sub. for B2346R)
Bushing
Ring, snap
Pulley, F1385R, belt, with bushing, snap ring, drive pin and springs
Spring, dust cover (3 used)
Rivet, R. L. O. H., 1/4" x 1/2" (3 used)
Pin, clutch drive (3 used)
Facing, clutch (2 used) (packed 10 in a pkg.)
Retainer, bearing
Race, inner
Race, outer, with rollers
Washer, bearing
Pin, cotter, 1/8" x 1" (6 used)
Dog, clutch (3 used) (packed 2 in a pkg.)
Toggle, cluich dog (3 used)
Pin, clutch dog (3 used)
Pin, cotter, 3/16" x 3/4" (3 used)
Bolt, clutch operating (3 used)
Washer, spring steel, on clutch operating bolt (set of 3)
Nut, slotted, 9/16" (3 used) (sub. for AD2850R) {packed 5 in a pkg.)
Disk, fixed clutch drive
Washer (sub, for D141R)
Washer, lock, 3/4"
Screw, cap, high-strength, 3/4" x l-1/2"
Disk, clutch facing, with facings (2 used)
Facing (4 used) (packed 10 in a pkg.)
Rivet (24 used) (sub. for AD1773R) (packed 100 in a pkg. )
Disk, sliding drive (2 used)
Disk, clutch adjusting
Cover, dust
Spring (3 used) (packed 10 in a pkg.)

PC-445-(Nov-65)

Litho in U. S, A.



Tractor -- Model 70 Diesel

25-2

)

RADIATOR AND PIPING
(Serial No., 7017500~

PC-445-(Nov-65) Litho in U, S, A,



Tractor == Model 70 Diesel

25-3

b b b gt pa b b g
GO N O\ U1 L0 g

-

20
21
22
23
24
25
26

27

28
29
30
31
32
33

34
35

36
37

38
39
40
41

42
43
45
46
47

49

faee >
[@ Ve o~ U LIS
~<

Part No,

19H
12H

19H
12H
24H
19H

19H
19H
AR

19H

14H
14H
19H
F

24H
19H
12H

19H
19+
19H

19H
12H

19H

3122 R
5756 R
5757 R
1677 R
183 R
2020
303
4960 R
2020
303
1290
1978
4961 R
2591 R
1139
1731
1627 R
1900
1504 R
2175 R
785
812
1740
661 R
192 R
4781 R
1136
2020
303
1314 R
2241 R
4445 R
1731
1900
1740
455 R
2021
304
1779 R
1815
301
1778 R
4744 R
4745 R
6292 R
1781 R
10160 R
1780 R
3450 R

1821

1325 R
1821
293
1316 R
1317 R
813
293
3083 R

S s e P T, N S P PN T, S T, P, T T, e, PN SN o, S, P, P, P, PN N N S PN o TN

P P P P P S P P s P P, P N P P P SN T e PN S £

RADIATOR AND PIPING -- Continued
(Serial No. 7017500- )
Serial No. Description

§ 0 0 8 8 2 2

g 2 3 ¢ a3 0 @

LR )

o

=7031299
7031300~

B ¢ 0 o B8 & 8 o 8 ¢ & ¥ 8 ¢ 0 & 3 @

9 ¢ 8 8 ¢ 6 0 8 & 2@

P - i

e N e N N e e S

Tank, top, less filler flange (sub. for AF1739R and F1520R)

Flange, filler

Cap, radiator

Baffle

Clip, radiator vent drain tube

Screw, cap, high-strength, 5/16'" x 1/2"

Washer, lock, 5/16"

Tube, radiator vent drain

Screw, cap, high-sitrength, 5/16" x 1/2" (2 used)
Washer, lock, 5/16" (2 used)

Washer, 21/64" x 3/4% x ,036" (2 used)

Screw, cap, high-swength, 7/16" x 1-1/2% (4 used)
Clip, radiator vent drain tube support

Side, radiator (2 used) (sub. for F1315R)

Screw, cap, high=sirength, 3/8" x 1-1/8" (2 used)
Screw, cap, high-strength, 3/8" x 1" (2 used)
Core, radiator (sub. for AF2101R)

Screw, cap, high-sicength, 5/16' x 3/4" (6 used)
Stud, 5/16" x 15/16" (7 used)

Stud, 3/8" x 1=11/16" (2 usdd)

Nut, 5/16" (7 used)

Nut, 3/8" (2 used)

Screw, cap, high-strength, 7/16" x 1-3/4" (2 used)
Gasket (2 used) (packed 5 in a pkg.)

Strap (4 used)

Baifle, frame, L. H.

Washer, 11/32% x 11/16" x . 060" (2 used)

Screw, cap, high-strength, 5/16" x 1/2" (2 used)
Washer, lock, 5/16" (2 used)

Tank, bottom

Tank, bottom

Baffle, frame, R.H.

Screw, cap, high-stwength, 3/8" x 1% (2 used)
Screw, cap, high-strength, 5/16" x 3/4" (12 used) -
Screw, cap, highestrength, 7/16" x 1-3/4" (2 used)
Shroud, fan

Screw, cap, high-strength, 3/8" x 5/8" (6 used)
Washer, lock, 3/8" (6 used) (packed 5 in a pkg.)
Gasket (2 used) (packed S in a pkg.)

Screw, cap, high-strength, 1/2" x 1-1/4" (6 used)
Washer, lock, 1/2" (6 used) (packed 5 in a pkg.)
Qutlet, cylinder head water

Thermostat (range 160-182° F.) (sub. R36846R)
Thermostat (range 180-195° F.) (sub. R36846R)
Thermostat (range 195-210° F.)

Gasket (packed 2 in a pkg.)

Plug, drain (sub. for $98)

Cover, thermostat (sub. A5340R and 15H255)

O-ring, upper water pipe (2 used) (packed 2 in a pkg. ) (sub. for

Fi319R)
Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16" (2 used)
Pipe, upper water
Screw, cap, high-swength, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16" (2 used)
Elbow, radiator water inlet
Gasket (packed 2 in a pkg.)
Nut, 7/16"
Washer, lock, 7/16"
Stud, 7/16" x 1-3/4"

PC-445-(Nov=-65)

Litho in U. S. A.



Tractor -- Model 70 Diesel

25-

WATER PUMP
(Serial No. 7017500~

PC-445-(Nov-65) Litho in U, S. A.



Tractor == Model 70 Diesel 25-5

WATER PUMP -- Continued

(Serial No., 7017500~ )
Key - Part No. Serial No. Description
1 A 4898 R ( - ) Pulley, water pump
2 A 4897 R ( - ) Belt, generator and water pump
3 A 4275 R ( ~7031299) Ring, snap, bearing retainer
4 AA 5579 R ( ~7031299) Bearing, with slinger, washer, and seal
5 AA 5580 R ( -7031299) Slinger, washer, and seal
6A A 4298 R ( -7031299) Impeller, water pump
6B A S3i9 R (7031300~ ) Impeller, water pump
7 F 1314 R ( -7031299) Tank, radiator bottom (sub. F2241R)
F 2241 R (703 1300- ) Tank, radiator bottom
8 F 1053 R ( - ) Gasket, water pump housing (packed 5 in a pkg. )
9A F 1052 R ( =7031299) Housing, water pump (sub. AF2368R water pump assembly)
5B F 2340 R (7031300- Housing, water pump (sub, F2244R and F2282R)
10 19K 1808 ( - Screw, cap, high-strength, 1/2" x 2-1/4" (4 used)
120 301 ( - Washer, lock, 1/2% (4 used)
i1 R 32622 R (7031300~ Seal (sub. for AF2057R)
12 jD 8518 (7031300~ Bearing, ball
13 R Retainer, spring

1529 R (7031300~
14 F 1056 R ( -
1§ AF 2097 R
16 194 1815

Ow-ring, lower water pipe (2 used) (packed S in a pkg.)
Pipe, lower water, with nut retainer
Screw, cap, high-strength, 1/2" x 1-1/4" (2 used)

et e e e N e e et N e e

]

12 301 Washer, lock, 1/2" (2 used)
17 F 1054 R - Inlet, cylinder head water
18 F S1I9 R - Gasket, cylinder head water inlet (packed S in a pkg.)

Parts listed below are assemblies of some of the parts in this grouping.
AF 1733 R { =7031239) Water pump replacement assembly, consisting of seal; bearing, with
slinger, housing, pulley, impeller, washer, and snap ring (sub.
AF2368R water pump assembly and A4898R pulley)
AF 2347 R (7031300- ) Water pump replacement assembly, consisting of seal, bearing,
pulley, impeller, housing, and retainer (sub. AF2368R water purnp
assembly and A4898R pulley)

A AAE MATaee AEY  Tit¢ha 3w IT Q A



25.6 Tractor -- Model 70 Diesel

FAN (Manual Steering)
(Serial No. 7017500~ )

PC-445-(Nov-65) Litho in U, S, A,



Tractor == Model 70 Diesel 25-7

FAN (Manual Steering) -- Continued
(Serial No. 7017500~ )
Key Part No. Serial No. ) Description
1 D 1736 R * ( - ) Washer (2 used) (packed 5 in a pkg. )
2 B 2127 R* ( - ) Packing
3 F 806 R * ( - ) Retainer
4 A 846 R ( - ) Spring
5 JD  7655% ( - ) Cup, bearing (2 used)
6 JD 7657 ( - ) Retainer, with balls (2 used)
7 JD 7656 % ( - ) Cone, bearing (2 used)
8 JD  7654% ( - ) Bearing, complete (2 used)
9 24H 847 % ( - ) Washer, 1-19/46" x 2-7/32" x 16
10 B 297 R ( - ) Washer, felt (sub. for ABS18R)
i1 B 298 R* ( - ) Retainer, felt
12 A 3190 R* ( - ) O-ring (packed 5 in a pkg.)
13 F 1513 R ( - ) Pulley, generator drive
14 F 808 R ( - ) Spring
15 AB 3314 R ( - ) Disk, friction (2 used) (pkg. of 2)
16 D 399 R * ( - ) Washer, friction (2 used) (packed 5 in a pkg.)
17 A 4059 R ( - ) Cup, fan drive (2 used)
18 AF 825 R ( - ) Fan, with two A4059R cups
19 A 3645 R ( = ) Keeper, fan
20 D 1720 R ( - ) Lock (half) (2 used) (packed 2 in a pkg. )
21 AF 2116 R ( - ) Shaft, fan
22 26H 17 ( - ) Key, Woodruff, 3/16" x 7/8"
23 A 369 R ( - ) Ring, smap (packed 5 in a pkg.)
24 AF 3452 R ( - ) Gear and pinion (one F2063R or F3330R and one F2064R or F3331R)
(sub. for AF2218R)
25 F 2077 R ( - ) Shim (packed 2 in a pkg. )
26 F 2076 R ( - ) Housing, fan shaft rear bearing
27 B 293 R ( - ) Q-ring
28 194 1732 ( - ) Screw, cap, 3/8" x 1~1/4" (3 used) (sub. for F2273R)
12H 304 ( - ) Washer, lock, 3/8" (3 used)
29 AF 2118 R ( - ) Housing, B290R, fan bearing, with tube
30 1SH 604 { - ) Plug, pipe, 1/4"
31 24H 1303 { - ) Washer, 13/32" x 11/16" x . 060" (2 used)
32 19H 1936 ( - ) Screw, cap, 3/8" x 3/4" (2 used) (sub. for F2272R)
12H 304 ( = ) Washer, lock, 3/8" (2 used)
33 F 1193 R { - ) Support, fan
34 B 1986 R ( - ) Clip
35 19H 1740 { - ) Screw, cap, high-strength, 7/16" x 1-3/4" (2 used)
12H 293 ( - ) Washer, lock, 7/16" (2 used)
36 24H 1321 ( - ) Washer, 29/64" x 13/16" x ,018" (8 used)

Part listed below is an assembly of some of the parts in this grouping.
AF 2319R ( - ) Bearing kit, front fan (coosists of parts marked with an *)

# See AF2319R

PC.445-(Nov-65) Litho in U.S. A



30-2

Tractor -- Model 70 Diesel

GOVERNOR

(Serial No. 7017500~ )

PC-445-(Nov-65) . Litho in U, S, A,



Tractor -- Model 70 Diesel 30-3

Key

29
30

31
32
33
34
35
36

37
38

39
40
41
42
43
44

Part Mo,
19H 1821
12H 293
F 2055 R
A 4847 R
F 2056 R
F 2057 R
JD 7655
JD 7657
JD 7656
JD 7654
F 2052 R
11H 234
F 3226 R
AB 295 R
A 369 R
F 2054 R
(@) 998 R
21H 1144
12H 302
F 2061 R
F 20SS R
26H 17
26H 3
F 2051 R
F 2547 R
AF 3452 R
A 584 R
B 280 R
B 276 R
19H 1800
12H 304
F 2273 R
12H 304
19H 2347
12H 293
F 2049 R
F 2070 R
F 2069 R
12H 303
14H 78S
B 1504 R
19H 1821
12H 293
A 3439 R
B 1693 R
12H 301
AF 2111 R
F 2041 R
{SH 253
E 1994 R
A 2875 R
AF 3602 R

P N PN N N PN PN PN N PN PN N N N PN N PN PN N s PN~

PN N B s N P PN P PN PN PN P N N P N P N PN e PN N N N

Serial No.

[} ¢ 8 ¢ ¢ v 8 & 2 8 [ T D T R N N R |

¢ 08 & &8 & 2 o8 8

]

88 9 8 8 3 8

8 3 & ¢

Part listed below is not illustrated.

AF

2244 R

(

GOVERNOR -- Continued
(Serial No. 7017500~ )
Description

e e N e e e e e e N N e N N e e e e N N e N e e e

e’ et " N e e e e e N N Mt N e S e e e el e o e et

Screw, cap, high-strength, 7/16" x 1-1/4" (3 used)

Washer, lock, 7/16" (3 used)

Housing, L. H. governor bearing

Gasket (packed 2 in a pkg. )

Shim, thin (packed 10 in a pkg.)

Shim, thick (packed S in a pkg.)

Cup, bearing (2 used)

Retainer, with balls (2 used)

Cone, bearing (2 used)

Bearing, complete (2 used)

Gear, governor drive

Pin, cotter, 3/32" x 1" (4 used)

Pin (2 used) (packed 2 in a pkg. ) (sub. for C902R)

Weight, governor (2 used)

Ring, 'snap (S used) (packed S in a pkg. )

Sleeve, governor

Bearing, thrust

Screw, mach., 1/4" x 1/2" (2 used)

Washer, lock, 1/4" (2 used)

Lever, inside governor (sub. AF3298R governor shaft assembly)

Shaft, governor lever (sub. AF3298R governor shaft assembly)

Key, Woodriff, 3/16" x 7/8" (2 used)

Key, Woodruff, 3/32" x 3/8"

Shaft, governor

Gear, speed-hour meter drive (sub. for F2053R)

Gear and pinion (one F3330R and one F3331R) (sub. for AF2118R, one
F2063R and one F2064R)

Spring

Washer, bearing (packed 2 in a pkg.)

Ring, snmap (packed 2 in a pkg.)

Screw, cap, high-strength, 3/8" x 1-1/2"

Washer, lock, 3/8"

Screw, cap, high-strength, 3/8" x 1~-1/4" (2 used)

Washer, lock, 3/8'" (2 used)

Screw, cap, 7/16" x 3"

Washer, lock, 7/16"

Tube

Gasket (packed 2 in a pkg.)

Cover

Washer, lock, 5/16" (2 used)

Nut, 5/16" (2 used)

Stud, 5/16" x 15/16" (2 used)

Screw, cap, 7/16" x 1-1/4" (4 used)

Washer, lock, 7/16"

Washer (3 used) (packed S in a pkg. )

Screw, special cap (2 used)

Washer, lock, 1/2' (2 used)

Case, F2040R, governor, with tube and bushing

Gasket (packed 2 in a pkg.)

Plug, pipe, 1/8"

Connector

Nut

Pipe, governor oil (sub. for AF2231R)

Gasket set, governor overhaul (see gasket set grouping for illustrations
and contents)

pPC-445-(Nov-065)

Litho in U, S, A,



30-4 Tractor -- Model 70 Diesel

GOVERNOR CONTROL
(Serial No. 7017500~ )

3
47570 \

PC-445-(Nov-65) Litho in U, S, A,



Tractor -- Model 70 Diesel 30-5

s e pa - >
N OQOWENOUTLHR WM g
<

- s
O [s+] Nown

20
21
22
23
2

25
26

27
28
29
30
31
32
33

34

>

36
37

-
S

39
40
41

T 0 T s 50 T 0 0
jonge s

)
T

19H
12H
19H
12H
350H
14H
K

22H
19H
12H
15H

2043 R

2046 R

662 R
2045 R
2262 R
3190 R
2044 R
2261 R
2062 R

234

7385
2060 R
1136

P e N L s e e R e L e e e TN e e

o~~~

7029485~

3

025210=

7025210=

7025210~

P e s s T R e e

7025210~

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

-7025209

-

)
)
)
- )
- )
i
-7025209)

)
~7025209)

— N N e N e

GOVERNOR CONTROL -- Continued
(Serial No, 7017500~ )
Serial No, Description

Washer, 9/32'" x 1/2" x , 060" (2 used)

Pin, cotter, 3/32" x 1" (2 used)

Rod, speed control (sub. AR1344R and F3253R)

Pin, cotter, 3/32" x 1"

Gland, packing, speed control rod

Packing

Stop, speed control rod

Shaft, governor lever (sub. AF3298R governor shaft assembly)

Lever, governor loading (sub. AF3298R governor shaft assembly)

Screw, mach., 1/4" x 1/2" (2 used)

Washer, lock, 1/4" (2 used)

Fulcrum, speed control spring

Spring, speed control

End, speed control spring

Keeper, speed control spring end (2 used)

Gasket (packed 2 in a pkg.)

Housing, speed control

Screw, cap, 3/8" x 1-1/4" (2 used)

Washer, lock, 3/8" (2 used)

Screw, cap, high-strength, 3/8" x 1"

Washer, lock, 3/8"

Screw, cap, high-strength, 3/8" x 2-3/4"

Washer, lock, 3/8"

Plug, expansion, 1-1/8"

Nut, jam, 3/8"

Washer, lead (sub. for AD1770R)

Screw, set, 3/8" x 1"

Screw, cap, 3/8" x 2-1/2"

Washer, lock, 3/8"

Plug, pipe, in governor lever housing

Housing, governor lever (sub. one AF2388R, one F2261R, one F2262R
and one 14H785)

Housing; F2260R, governor lever, with plugs

Gasket (packed 2 in a pkg.)

O-ring (packed 2 in a pkg.)

Washer, 9/32" x 1/2" x . 060"

Stop, governor lever

Pin, cotter, 3/32" x 1"

Pin

Pin, governor lever pivot

Pin, governor lever pivot

O-ring (packed S in a pkg. )

Lever, governor

Lever, governor

Pivot, governor lever

Pin, cotter, 3/32" x 1"

Nut, 5/ 16"

Arm, governor lever shaft (sub. AF3298R governor shaft assembly)

Washer, 11/32" x 1§/16" x . 060"

Key, Woodruff, 3/32" x 5/8"

PC-445~(Nov-65)

Litho in U.S. A,



30-6

Tractor -- Model 70 Diesel

SPEED-HOUR METER
(Serial No. 7017500~ )

PC-445-(Nov-65) Litho in U. S. A,



Tractor -- Model 70 Diesel 30-7

SPEED-HOUR METER -- Continued
(Serial No. 7017500~ )

Key Part No. Serial No.
1 AF 2066 R -
2 F 1977 R -
3 A 767 R -
4 14H o31 -
5 AF 2246 R -

AR 21160 R -
6 AF 3258 R -
7 19H 1918 -
124 302
8 AF 2114 R

9 F 2050 R
10 F 2073 R
11 F 2071 R
12 26H 3
13 A 369 R
14 F 2547 R
15 F 2050 R

P e e D e L e T S

e e e N e e e e e e e e e e e

Description
Speed~hour meter
Clamp, speed-hour meter
Washer, lock (2 used)
Nut (2 used)
Cable, speed-hour meter (Steward-Warner)
Cable, speed-hour meter (AC Spark Plug Div. ) (sub. for AF2245R)
Shaft, flexible, speed-hour meter with shaft (sub. for AF2067R)
Screw, cap, high-strength, 1/4" x 3/4" (3 used)
Washer, lock, 1/4" (3 used)
Quill, F2072R, speed-hour meter drive, with bushing
Bushing
Casket (packed 2 in a pkg.)
Shaft, speed-hour meter drive
Key, Woodruff, 3/32" x 3/8"
Ring, snap (2 used) (packed 2 in a pkg.)
Gear, speed-hour meter drive (sub. for F2053R)
Bushing

pC-445-(Nov=65) Litho in U, S. A,



30-8 Tractor == Model 70 Diese

1

THROTTLE CONTROL

(Serial No. 7017500~

%;ig
o

30 31———@@ \ i

\28

99999

)

17 18 19

o@

pC-445-(Nov-65) Litho in U, S, A,



Tractor -= Model 70 Diesel

30-9

Key Part No.
1 24H 1286
2 AF 291t R
3 24H 1341
4 11H 234
S F 2074 R
6 F 2048 R
7 11H 211
8 F 1950 R
9 34H 266
10 F 1949 R
i1 F 2273 R
12H 304
12 24H 1219
13 F 1951 R
14 AF 2050 R
15 144 813
16 24H 1325
17 K 2172 R
18 144 78S
19 19H 2313
20 AF 4049 R
21 B 1314 R
22 AA  S301 R
AF 2247 R
23 A 4879 R
R i800 R
24 A 4125 R
25 F 1948 R
26 24H 1341
27 F 1953 R
28 F 1952 R
29 24H 1287
30 B i951 R
31 11H 234

THROTTLE CONTROL -- Continued

(Serial No. 7017500~ )
Serial No, Description
( - ) Washer, 9/32'" x 1/2'" x , 060" (4 used)
( - ) Arm, speed control, with F3124R bushing (sub. for F2047R)
( - ) Washer, 17/32" x 15/16" x . 060"
( - ) Pin, cotter, 3/32" x 1" (4 used)
( - ) Link, speed control
( - ) Pin
( - ) Pin, cotter, 1/8" x 3/4"
( - ) Arm, speed control shaft
( - ) Pin, spring, 5/32" x 1" (2 used)
( - ) Shaft, speed control
( - ) Screw, cap, 3/8" x 1-1/4"
( - ) Washer, lock, 3/8"
( - ) Washer, 7/16" x 1" x ,075"
( - ) Arm, speed control adjusting
( - ) Bracket, F1947R, speed control shaft, with bushing
( - ) Nut, 7/16"
( - ) Washer, 15/32" x 59/64" x . 060" (2 used)
( - ) Spring
( - ) Nut, 5/16" (2 used)
( - ) Screw, cap, 5/16" x 1-3/4" (2 used) (sub. for F2271R)
( - ) Bracket, speed control lever, with facing
( - ) Stud, 7/16" x 4" (packed 5 in a pkg. )
( -7017518) Lever, speed control, with pins (sub. AF2247R)
(7017519~ ) Lever, speed control, with pins
( -7017518) Pin, dowel (2 used) (packed 2 in a pkg.)
(7017519- Pin, dowel (2 used) (sub. for A4681R)

e e e N i S e

[ I R

Screw, mach., 5/16" x 1" (3 used) (packed 50 in a pkg.)
Bushing

Washer, 17/32" x 15/16" x , 060"

Spring, speed control stop

Stop, speed control

Washer, 9/32" x 5/8'" x . 060"

Krob, speed control step

Pin, cotter, 3/32" x 1"

PC~445-(Nov-65)

Litho in U. S. A.



30-10 Tractor -- Model-70 Diesel

STARTING CONTROLS
(Serial No., 7017500~ )

47571 43

PC- 445-(Nov-65) Litho in U.S. A,



Tractor -- Model 70 Diesel

Key Part Nos
1 F 2209 R
2 34H 329
3 F 2034 R
4 24H 448
SA F 2254 R
5B F 2036 R
6 24H 1329
7 F 2256 R
8 F 2257 R
9 24H 1303

10A F 2258 R

10B F 2328 R

i1 11H 234

12 F 2255 R

13 R 21753 R

14 19H 1895
15 1iH 236

16 A 3376 R
17 C 284 R
18 14H 473

19 F 2162 R
20 F 2212 R
21 F 2211 R

22 19H 1831
23 F 1996 R
24 24H 1303

25 Cc 1067 R
26 F 2329 R
27 1880254

28 24H 1302
29 11 234
30 11 231
31 24H 1652
32 F 2385 R
33 F 2161 R
34 11 234

38 A 3437 R
36 F 2030 R
37 AF  2190R
38 F 2161 R
39 R 1136 R
40 R 21753 R

41 11H 236

42 24739 AN

43 24H 448
44 11H 236

45 A 3376 R
46 34H 329
47 F 2031 R
48 1iH 234
49 F 2166 R

50 14H 732
51 F 2164 R

52 F 1909 R
S3 AA  3738R
54 F 1908 R

55 24H 1303
56 11 234

57 F 1807 R
58 A 3098 R
59 F 1906 R

60 34H 329

STARTING CONTROLS -=- Continued

(Serial No, 7017500~ )
Serial No. Description

{ - ) Lever, starting
( - ) Pin, spring (2 used)
( - ) Shaft, starting, control lever
( - ) Washer, 25/32" x 1-1/8" x . 090" (2 used)
(7026870=- ) Cam, decompression control

-7026869) Cam, starting control
(7026870~ ) Washer, 15/32" x 1-1/4" x , 250"
(7026870- ) Pedal, starting foot
(7026870~ - ) Spacer
(7026870= Washer, 13/32" x 11/16" x . 060" (2 used)
(7026870-7031299) Link, starting foot pedal
(7031300~ ) Link, starting foot pedal
(7026870- Pin, cotter, 3/32" x 1" (2 used)
(7026870-7031299) Bracket, starting control spring

-7031299) Spring (sub, for A348R)
(7026870-7031299) Screw, cap, 1/2" x 3/4" (sub. for F2275R)
( -7031299) Pin, cotter, 1/8" x 1"
(7026870-7031299) Pin
( «7031299) Yoke
( -7026869) Nut, jam, 1/2°
( -7026869) Lever, starting
( -7026869) Bracket, starting lever
( -7026869) Pin, starting lever
( -7026869) Screw, cap, high-strength, 1/2" x 2"
( -7026869) Link, starting lever
( - ) Washer, 13/32" x 11/16" x . 060" (2 used)
( -7026869)  Pin
(7031300~ Lever, starting motor
(7031300 Pin, headed, starting motor lever to motor
(7031300- Washer, 13/32" x 11/16" x , 060" (2 used)
(7031300~ Pin, cotter, 3/32" x 1" (2 used)
(7031300~ Pin, cotter, 1/16" x 1/2"

( -

R o R

¢ 5 8 9 8 65 5 o 6 6 ¢ 3 @& 8 8 § 8 & @2 & § 6 & ¥ & § g b @

PN G P S TN PN s s TN T S N PN P, P S, TN G N N e BN G, SN N TN e, o,

Washer, 13/32" x 11/16" x . 105" (2 used)
Roller; starting control

Yoke, starting control roller

Pin, cotter, 3/32" x 1"

Shaft, starting control roller yoke

Bushing

Arm, decompression control, with bushing
Yoke, decompression control arm

Pin

Spring, starting control (sub. for A348R)
Pin, cotter, 1/8" x 1" (2 used)

Pin, starting control roller (sub. for F957R)
Washer, 25/32" x 1-1/8" x . 090" (2 used)
Pin, cotter, 1/8" x 1"

Pin, decompression control arm yoke

Pin, spring, 5/16" x 1-1/4"

Shaft, decompression control

Pin, cotter, 3/32" x 1"

Link, decompression control rod

Nut, jam, 3/8" (2 used)

Coupling

Rod, decompression control

Seal, oil

Lever, decompression shaft

Washer, 13/32% x {1/16" x . 060"

Pin, cotter, 3/32" x 1"

Screw, special cap

Washer (packed 5 in a pkg. )

Shaft, decompression

Pin; spring, 5/16" x l-1/4"

Part listed below is an assemnbly of some of the parts in this grouping.

AF 2308 R

( ~7026869)

Pedal, starting foot, with linkage

B . 445 (Nov-65)

Litho in U. S. A.

30-11



35=2 Tractor -- Model 70 Diesel

AIR INTAKE SYSTEM AND CRANKING ENGINE EXHAUST
(Serial No. 7017500~ )

0

28 29 3“30

PC-445=-(Nov=65) Litho in U.S. A.



Tractor == Model 70 Diesel

35-3

Key

31
32

AIR INTAKE SYSTEM AND CRANKING ENGINE EXHAUST -- Continued
(Serial No. 7017500-

Part No.
19H 2123
12H 301
AF 2816 R

19H 2127
12H 303
4371 R
2754 R
19H 1721
12H 301
R 20037 R
AF 1966 R
AF 2230 R
AD 189 R
B 1569 R
AF 2229 R
AF 3221 R

P

2¢H 1136
19H 99
F 1752 R
19H 1815
12H 301
1SH 1936
A 4656 R
F 2088 R
AF 3243 R
R 4R
F 1751 R
AR 21841 R
R 20028 R
F 2224 R
AF 2281 R
1SH 99
i2H 303
1SH 99
i2H 303
19H 1908
12H 303
24H 1136
A 127 R
F 2225 R
F 2226 R

(
(
(
(
(
(
(
(
(
(
(
(
(
(
{
{
(
{
{
(
(
(
(
(
(
(
(
(
{
(
(
(
{
(
{
(
(
(
(
(
(

Serial No.

6 ¢ 8 8 & 3 & 8 & 3 8 8 @

¢ & 3 & 6 6 & 8 o @8 & p & 5 & @ & 3 @ 8B O ¥ & & OQ

R St S G Yaasr W S o N Ve S S N Vet S Ve S S’ St N’ Nt Qoo Vi’ W S Vo S Qe e Vo N o N e S S N (NN

Screw, cap, high-strength, 1/2" x 4-1/4" (3 used)
Washer, lock, 1/2" (3 used)

)

Description

Bracket, F2797R, air cleaner, with F2798R cover and gasket
(sub. for F1753R})

Screw, cap, high-strength, 5/16% x 7/8" (2 used)

Washer, lock, 5/16" (2 used)
Strap, air intake pipe
Pipe, air intake (sub. for F1416R)

Screw, cap, high-strength,
Washer, lock, 1/2" (3 used)
Gasket (packed 2 in a pkg. ) (subs for F143R)

Cleaner, air
Tray

Clamp, with screw

Screw, clamp
Cup, oil

Pipe, cravking engine exhaust outlet, with clamp (sub. for

AF2125R)

1/72% x 1-1/2" (3 used)

Washer, 11/32% x 11/16" x . 060*
Screw, special cap, 5/16" x 9/16"

Gasket (packed 5 in a pkg.)

Screw, cap, high~strength, 1/2" x 1~1/4" (3 used)
Washer, lock, 1/2% (3 used)

Screw, cap, 3/8" x 3/4" (sub. for F2272R)

Clamp

Pipe, cranking engine exhaust

Intake assembly, air (sub, for AF1967R)
Pipe, air intake
Elbow, air intake
Clamp, hose (2 used) (sub. for R8R)
Hose (sub. for R7R)
Bracket, air stack

Stack; air

Screw, cap, 5/16" x 9/16" (4 used)
Washer, lock, 5/16" (4 used)
Screw, cap, 5/16" x 9/16" (2 used)
W asher, lock, 5/16" (2 used)

Screw, cap, highestrength, 5/16" x 1" (2 used)

Washer, lock, 5/16" (2 used)

Washer, 11/32" x 11/16" x

W asher (2 used)
Support, bracket

Baffle, grille

Part listed below is an assembly of some of the parts in this grouping.

AF 2280 R

(

Parts listed below are wnot illustrated.

AR 26416 R
AH 13770 H
AF 3583 R
R 28794 R

(
(
(
{

@
©
@

Capital letters indicate an attachment,
parts order.

et Vi Vo S

Attachmests must be listed on separate order from replacement

AIR STACK, WITH BRACKET, BAFFLE, AND SUPPORT

Pre~=Cleaner (must be used with AF2281R air stack)

Base, pre-cleaner
Cover, pre-cleaner
Bowl, pre=cleaner

060" (2 used)

PCoddB ol Nonr =45 )

Lithe in 1.5, A.



35-4

Tractor == Model 70 Diesel

FUEL TANK AND SUPPORTS
(Serial No. 7017500- )

11 12

PC~445~(Nov=65) Litho in U.S. A,



Tractor == Model 70 Diesel 35-5

FUEL TANK AND SUPPORTS =-- Continued

(Serial No. 7017500~ )
Key Part No. Serial No. Description
1 AF 1482 R ( - ) Strap; fuel tank, rear
2 B 1986 R ( - ) Clip
3 AF 1974 R ( - ) Tank, fuel
4 B 3315 R ( - ) Neck, filler
5 A 5221 R ( - ) Gasket (packed 2 in a pkg. )
6 AF 2914 R ( - ) Cap, filler (sub. for AAS795R)
7 AF 1964 R { - ) Strap, fuel tank, front
8 E 1994 R { - ) Connector
9 AF 1751 R ( - ) Pipe, fuel tank vent
10 A 2875 R { - ) Nut, bushing
11 R 1134 R ( - ) Grommet
12 F 1537 R { - ) Bracket
i3 19H 1900 { - ) Screw, cap, high=-sttength, 5/16" x 3/4"
i4 24H 1136 { @ )  Washer, 11/32" x 11/16" x . 060"
15 A 2610 R { = ) Clip
16 12H 303 ( - ) Washer, lock, 5/16"
17 i4H 785 { - ) Nut, 5/16"
18 i4H 812 { - ) Nut, 3/8" (4 used)
19 19H 1721 { w ) Screw, cap, high=strength, 1/2" x 1-1/2" (2 used)
12H 301 { - ) Washer, lock, 1/2" (2 used)
20 D 1520 R { - ) Rivet, 9/64% x 5/16" (2 used) (packed 100 in a pkg. )
(sub. for AD177{R)
21 AF 1975 R { - ) Support, front, with cushion
22 R 21736 R { - ) Cushion, front support (sub. for Ri70R)
23 F 1531 R { - ) Bushing
24 B 2509 R { = ) Bushing, outlet
25 {4 809 { - ) Nut, 1/2"
26 i2H 301 { ) Washer, lock, 1/2%
27 F 2206 R { - ) Spacer
28 19H 1721 { - ) Screw, cap, high-strength, 1/2" x i-1/2"
29 AF 2233 R { = ) Support, rear, with cushion
F 2398 R { = ) Strap, fuel tank rear support
191 2020 { - ) Screw, cap, high-strength, 5/16" x 1/2" (sub. for A3232R)
30 R 21736 R { - ) Cushion, rear support (sub. for A2406R)
31 D 1520 R { - ) Rivet, 9/64" x 5/16" (5 used) (packed 100 in a pkg.) (sub. for

ADI771R)

32 F 2150 R Adapter, fuel gauge sender

=
]
S

PC-445=(Nov=08) Litho ia U.S. A,



35-6

Tractor -- Model 70 Diesel

1

Key Part No.
1 AF 1977 R
2 A 258 R
3 AA 4331 R
4 AA 4298 R
S AA 4296 R
6 AA 4297 R
7 C 1778 R
8 AA 4507 R
9 R 21752 R
10 AA  517R

PN TN P P PN . P P P P~

FUEL STRAINER

(Serial No. 7017500~ )
4
&
&—
‘!!!!:}“‘\~‘\ 7
@ ,_18
u
g—
10
Description
Pipe, fuel
Connector
Strainer, fuel
Valve
Body, strainper

39992
Serial No.
- )
- )
- )
- )
- )
- )
- )
- )
- )
- )

Screen (packed 5 in a pkg. )

Gasket (packed 25 in a pkg. )

Bowl and gasket (heat-resistant bowl)
Nut, with washer (sub. for AAS18R)
Bail (packed S5 in a pkg. )

PC-445=(Nov=65) Litho in U.S. A.



Tractor == Model 70 Diesel

35-7

Key

=3

[N
OO Co D U d i

o5 04 5o
L N3 e

Past No.
37H 43

AF 2173 R
14H 631
F 2167 R
R 27181 R
14H 631
i2H 246
14H 605
i2H 315
F 2147 R
F 2146 R
AF 2739 R
AF 2171 R

F P, T, T R, TN T R N T e 5 Py

Serial No,

@
©
@
-
)
@
@
@
o
©
en
@

FUEL GAUGE

(Serial No. 7017500~ )

D Gt S e Qe Bt W2 Voot Nt e Vet N Al

Description

Screw, self tapping, no. 8 x 3/8" (5 used) (packed S in a pkg. )

(sub. for F2149R}
Sender, fuel gauge, with float
Nut, no. 10
Float, fuel gauge sender
Gasket (sub, for F2148R)
Nut, no. 10 (2 used)
Washer, lock, no. 10 (2 usad)
MNut, no. 8 (2 used)
Washer, lock, no. 8 (2 used)-
S .parator, termipal, fuel gauge receiver
Clamp, fuel gauge receiver
Receiver, fuel gauge, G-volt (sub. for AF2170R)
Switch, fuel gauge

NOTE: For fuel gauge wiring, see "lnstrument Panel Wising".

PCo4AS of Newr =65 )

Lithe in U. S. 4.



35-8 Tractor -=- Model 70 Diesel

FUEL PUMP AND FUEL FILTERS
(Serial No. 7017500~ )

16 —_
39987 \i

PC~445-(Nov=65) Litho inU.S. A.



Tractor == Model 70 Diesel

35-9

FUEL PUMP AND FUEL FILTERS -- Continued
(Serial No, 7017500~ )

12H  302%

19 R 226 R#
20 F 3627 R#*
¥

Key Part No. Serial No.
t AF 1983 R -
2 A 3098 R -
B 19H 2038 ®
kY R 471 R -
5 R 459 R
6 AR 28611 R -
7 R 1021 R -
8 D 4i7 R -
9 AF 1984 R @

10 AF 1985 R -

i1 F 1775 R -

12 19H 1905 -

13 D 417 R -

14 R 473 R -

%] F 1772 R -

1 8H 4212 -

12 293 -

17 19H 1791% ®

20139 R
21085 R
2273 R
126 304
33 AR 395 R%
32 3 1755 R

21 1759 R#
22 405 R*
23 R 227 R% e
24 24H 1281*
25 R 223 R#¥
26 F 1743 R
27 D 447 R%
28 A 258 R#*
29 F 1754 R#

R

R

F

30

9 5 & 8 ¢ & 8 ¢ § @

8

(
(
(
(
(
(
(
(
(
{
(
(
(
(
{
(
(
é
i8 R 224 R* {
(
(
(
{
{
{
(
{
(
(
(
{
(
{
(
{
(

@

L o N I L T WP N N NI ST NPT WL W S S e e N v

Description

Head, F1771R, fuel filter

Washer (2 used) (packed S in a pkg. )

Screw, cap, high-strength, 3/8" x 1/2" (2 used)

Tube, fuel filter element (2 used)

O-ring (2 used) (packed 5 in a pkg. )

Element, fuel filter, with felt washers and O-rings (2 used)
(sub. for AR344R)

Gasket (2 used) (packed 5 in a pkg.)

Elbow (2 used) (packed 2 in a pkg. )

Pipe, fuel, fuel pump to fuel filter head

Pipe, fuel, fuel filter head to cylinder block

Clamp

Screw, cap, highestrength, 5/16" x 1"

Elbow (packed 2 in a pkg. )

Case, fuel filter (2 used)

Clamp, fuel filter case

Bolt, mach., 7/16" x 7-1/2" (2 used)

Washer, lock, 7/16" (2 used)

Screw, cap, high-strength, 1/4" x 1-1/4" (4 used)

Washer, lock, 1/4" (4 used)

Cover, fuel pump

Gear, fuel pump idler

Gear, fuel pump drive (sub. for F1756R)

Piston, relief valve

Ball, fuel pump by-pass (packed 2 in a pkg.)

Spring, fuel pump by-pass (packed 2 in a pkg. )

Washer, 5/32" x 3/8" x ,048"

Body, fuel pump

Pin, dowel (2 used) (packed 2 in a pkg. ) (sub. for D186R}

Elbow (packed 2 in a pkg.)

Connector

Housing, fuel pump (sub. AF3855R and F3627R)

Washer, felt, fuel pump housing (packed 2 in a pkg. )

Washer, special conical; in housing (packed 5 in a pkg.)

Screw, cap, 3/8" (2 used)

W asher, lock, 3/8" (2 used)

Seal, oil (2 used) (packed 2 in 2 pkg. )

Gasket (packed 2 in a pkg. )

Part listed below is an assembly cf some of the pasts in this grouping.

AF 383R

#Bee AF3I853R

)

Pump, fuel, complete (cousists of parts marked with an %)
(sub. for AF1968R)

PC=445=(Nov-65) Litho in U.3. A,



35-10

Tractor -- Model 70 Diesel

FUEL INJECTION SYSTEM
(Serial No. 7017500- )

39988
Key Part No.
1 AF 2210R
AF 2211 R
2 19H 2038
3 A 3098 R
4 F 1885 R
5 19H 1849
12H 303

BT T, S TSN e, g,

¢ 8 & 8 0 9

Description
Pumps, injection, with F1880R bracket (Scintilla) (sub. two AF37251.
Pumps, injection, with F1880R bracket (Bosch) (sub. two AF3726R)
Screw, cap, high-strength, 3/8" x 1/2"
Washer, copper (2 used) (packed S in a pkg.)
Adapter, injection pump bleed
Screw, cap, high-strength, 5/16" x 1-1/4" (4 used)
Washer, lock, 5/16" (4 used)

PC-445-(Nov=-65) Litho in U.S. A.



Tractor -- Model 70 Diesel 35-11

FUEL INJECTION SYSTEM -~ Continued

(Serial No. 7017500~ )
Key Part Nc¢, Serial No, Description
6 F 1883 R ( - Tube, injection pump bracket fuel inlet (2 used)
7 F 243: R ( - Gasket (2 used) (packed 5 in a pkg. ) (sub. for F1882R)
8 R 437 R { - Gasket (2 used) (packed 5 in a pkg.)
9 AF 2027 R ( ~7043254 Bracket, F1880R, injection pump, with tubes and pins (sub. AF3104R)
AF 316+ R (7043255= Bracket, F3119R, injection pump, with tubes and filters
R 2515 R (7043255~ Filter, injection pump fuel inlet (2 used)
R 2516 R {7043255- Spring, injection pump fuel inlet filter (2 used)
10 A 4365 R { - O-ring (2 used) (packed 2 in a pkg.)
11 F 1881 R { - Tube, injection pump bracket oil inlet
12 19H 1906 { - Screw, cap, high-strength, 5/16" x 1-1/2" (4 used)
12H 303 { - Washer, lock, 5/16" (4 used)
i3 19H 19C1 { - Screw, cap, high-strength, 5/16" x 2" (4 used)
12H 3G { - Washer, lock, 5/16" (4 used)
14 R 435 R { - Tube, injection pump oil inlet (2 used)
15 R 487 R { =7043254 Tube, injection pump fuel inlet (2 used)
R 251+ R {7043255- Tube, injection pump fuel inlet (2 used)
16 1SH 560 Plug (4 used)
17 R 468 R Sleeve, Ermeto, fuel injection pipe (4 used)
18 R 465 R Nut, Ermeto, fuel injection pipe (4 used)
19 AF 2029 R Pipe, fuel injection, R.H.
AF 2030 R Pipe, fuel injection, L.H,

20 14H 39!
21 12H 301
22 R 464 R
23 R 463 R
24 AF 2156 R
AF 2157 R
28 H 315 R
26 A 2875 R
27 AR 466 R
AR 467 R
28 R 463 R
29 F 2141 R
30 R 229 R
31 F 3322 R
32 F 3305 R
33 AF 3725 R
AF 3726 R
34 R 1153 R
35 14H 649
36 F 1879 R
37 F 1884 R
38 F 1878 R

Nut, 1/2" (2 used)

Washer, lock, 1/2" (2 used)

Clamp, injector nozze (2 used)

Stud, 1/2% x 3-1/2" (2 used)

Nozzle, injection (Scintilla) (2 used)

Nozzle, injection (Bosch) (2 used)

Elbow (2 used)

Nut, bushing (2 used)

Pipe, injector leak-off, R.H. (sub. for AF2031R)

Pipe, injector leak-off, L,H. (sub, for AF2032R)

Washer, injector nozzle (2 used) (packed S in a pkg. )

Plug, injector pump rack spring

Washer (packed 2 in a pkg. ) -

Spring, injection pump rack (sub. for H834R) (packed 2 in a pkg. )

Guide, rack spring (sub. for R1044R)

Pump, injection (Scintilla) (2 used)

Pump, injection (Bosch) (2 used)

Screw, injection pump rack spring (sub R20940R and F3307R)

Nut, jam, 1/4"

Rod, injection pump adjusting (sub. F3307R and R20940R)

Rod, injection pump control

Screw, injection pump adjusting (2 used) (sub. F3381R rod and
F3382R adjusting screw)

Nut, 5/16" (2 used)

8 5 ¢ & ¢ ¢ 0 @& & ¢ 0 ¢ 0 @ ® @ 6 & & 3 & 4 8 O € o & ¢

39 14H 650

7

40 F 1877 R - Rod, injection pump push {2 used) (sub. F3381R rod and F3382R
adjusting screw)

41 F 1876 R - Seat, injection pump push rod (2 used) (sub. F3528R seat, F3381R
rod, and F3382R adjusting screw)

42 R 432 R - Pin, injection cam follower roller (2 used)

43 R 431 R @ Roller, injection cam follower (2 used)

44 AF 2025 R = Follower, F1875R, injection cam, with soller and seat (2 used) (sub.
AF3734R*, F3381R rod, and F3382R adjusiing screw)

45 24H 1658 Washer, 21/32" x 1" x . 060" (2 used)

46 F 3268 R Shaft, injection pump cam follower (2 used) (sub. for FZ095R)

47 F 1743 R Pin, dowel (4 used) (sub. for Di86R) (packed 2 in a pkg.)

48 11H 234
49 F 1873 R
30 19H 1726

Pin, cotter, 3/32% x 1% (2 used)
Bracket, injection pump cam follower (2 used)
Screw, cap, high-strength, 3/8" x 2-1/4" (2 used)

e S g S e St T S S St S R S LN NPT NP YU P G UPE WP TR NPT WP T P RS, R PPN, WL WD WL VD P ST PTG NP ST WP NS ST W P N

S T G R FI IR IR ER RN P g, PR S SR SR IR IR ST R F PR G TR TR GPE T, (R SR SN TR SR TR R SRR 6 o5 R

g ¢ & & 8 8 8 9 3§

12H 304 Washer, lock, 3/8" (2 used)
51 19H 1800 Screw, cap, high-strength, 2/8" x 1-1/2% (2 used)
12H 304 Washes, lock, 3/8" (2 used)
Part listed below is -an assembly of some of the parts in this grouping.
AR 1050 R { @ ) Kit, injection nowzle sleeve, consisting of sleeves, packing, washer,
and screws

Part listed below is not illustrated.
AR 20874 R { ~7223363) Pump, injection; fuel bleed system (use in conmjunction with
AR20247R camshaft)

#AF3734R copsists of F1785R cam follower, F3S28R push rod seat, R421R rolier, aud R432R pin,

PC=445=(Nov=65) Litho in U.S.A.



35-12 Tractor -- Model 70 Diesel

FUEL INJECTION PUMP (Scintilla)
(Serial No. 7017500~ )

1
(
41690
Key Part No, Serial No. Description
1 R 916 R { - )  Ring, snap, follower retaining*
2 AF 3731 R { - )  Follower, plunger* (sub. for F2216R)
3 R 914 R { - )  Plate, spring, lower*
4 AR 734R { - )  Plunger and barrel*
5 R 913 R { - )  Spring, plunger*
6 R 912 R { - ) Plate, spring, upper*
7 R 911 R { - ) Sleeve, control*
8 R 925 R { - )  Indicator, timing
9 12H 338 ( - )  Washer, lock, internal tooti’* (sub. for R926R)
10 R 927 R { - )  Screw, timing indicator to body*
11 R 922 R ( - )  Rack, control*
i2 21H 979 { - )  Screw, indicator to body*
13 R 921 R { - )  Indicator, control rack*
14 R 917 R ( - ) Shim, indicator, .005"* (packed S in a pkg.)
R 918 R ( - )  Shim, indicator, .016"* (sub. R917R)
R 919 R { - ) Shim, indicator, .031™k (sub. R917R)
R 920 R ( - ) Shim, indicator, .042"*¥ (sub, R917R)
15 AR 735R ( - ) Valve, delivery
16 R 929 R { - )  Spring, delivery valve
17 R 930 R { - )  Holder, delivery valve
18 B 2979 R { - )  Cap, protector (packed 2 in a pkg. ) (sub. for R1119R)
19 R 928 R { - )  Gasket, delivery valve (packed 2 in a pkg.)
20 R 910 R { - ) Housing®
21 R 923 R { - ) Washer, lock and seal
22 R 924 R { - )  Screw, pressure

* Special equipment required when these parts are serviced,

PC-445-(Nov=65) Litho in U.S.A.



Tractor == Model 70 Diesel 35-13

FUEL INJECTION PUMP (Bosch)

(Serial No. 7017500~

)

4 16
12
11
10
S %
) \?"’v @ ;A= \,“""
A ca)
9/ /‘\\g 2 L
7 \\ 5 19
5 \ < v\
4 AN TN 20
\:\; = I ~ 21
3 %%,{5% § lgi i
1 s
S
.<‘v}?‘
s «) )
R
i: NI 41689
Key Part Noo Serial No, Description
1 R 1095 R { - ) Ring, snap, follower retaining™
2 AF 3732 R { = ) Follower, plunger® (sub. for F2215R)
3 R 1093 R { - ) Plate, spring, lower¥
4 AR 832 R { - )] Plunger and barrel®
S R 1092 R { - ) Spring, plunger¥
6 R 1091 R { - ) Plate, spring, upper®
7 R 1090 R { - ) Sleeve, contzol®
8 R 1081 R { - ) Housing*
9 F 2259 R { »7031299)  Rack, control* (sub, for R1088R)
F 2259 R {7031300~ ) Rack, control¥
10 R 2772 R { - ) Screw, indicator¥ (sub. for R1102R}
11 R 1101 R { - ) Indicator, control rack#*
12 R 1096 R { - ) Shim, indicator, .008'"* (packed 2 in a pkg.)
R 1097 R { - ) Shim, indicator, .012%%
R 1098 R { - ) Shim, indicator, ,020%#¥ (packed 2 in a pkg.)
R 1099 R { - )  Shim, indicator, .065"* (packed 2 in a pkg. )
R 1100 R { - ) Shim, indicator, ,035"# (packed 2 in a pkg.)
13 AR 833 R { - ) Valve, delivery
14 R 1083 R ( - ) Spring, delivery valve
15 R 1082 R ( - ) Holder, delivery valve
16 B 2979 R ( - ) Cap, protector (packed 2 in a pkg. ) (sub. for R1119R)
17 R 1084 R ( - ) Gasket, delivery valve (packed 2 in a pkg. )
18 R 1087 R { - ) Gasket, barrel stop screw* (packed 2 in a pkg. )
19 R 1085 R { - ) Screw, barrel locating screw*
20 R 1086 R ( - ) Plug*
21 R 1089 R ( - ) Screw, rack stop¥

* Special equipment required when these parts are serviced.

PC-445-(Nov-65) Litho in U.S.A,



35-14 Tractor -- Model 70 Diesel

INJECTOR NOZZLE (Scintilla)
(Serial No. 7017500~ )

N

Key Part No, Serial No. Description
1 R 463 R ( - )  Washer, copper (packed S in a pkg.)
2 R 933 R ( - ) Nut, spray tip retaining
3 F 2139 R ( - ) Tip, spray
4 AR 736 R ( - )  Valve, nozle*
S R 931 R { - ) Body, nozzle holder*
6 R 941 R ( - )  Washer, inlet nipple (packed S in a pkg. )
7 R 942 R ( - )  Nipple, inlet
8 B 2979 R { - ) Cap, protector (sub. for R1119R)
9 AR 737 R { - )  Pin, pressure*
10 R 934 R { - )  Spring, nozle*
i1 R 939 R { - )  Seat, spring*
12 R 1048 R ( - ) Shim, .003", pressure adjusting*
R 1234 R { - )  Shim, ,004", pressure adjusting*
R 935 R { - )  Shim, .005", pressure adjusting* (packed 5 in a pkg.)
R 936 R { - )  Shim, .010", pressure adjusting* (packed 2 in a pkg. )
R 937 R { - )  Shim, 016", pressure adjusting*
R 938 R - ) Shim, 031", pressure adjusting* (packed 2 in a pkg.)
13 R 940 R § - ) Cap, spring*
14 AF 2156 R { - ) Nozle, injector, complete (Scintilla) (2 used) (exchange credit
allowable)
Part listed below is not illustrated.
AF 2291 R { - )  Broaches, cleaning (set of S)

% Special equipment required when these parts are serviced.

PC-445-(Nov-65) Litho in U.S.A.



Tractor -- Model 70 Diesel

35-15

40761

Key Part No, Serial No.
463 R
1105 R
2587 R
334 R
1103 R
1107 R
1106 R
2979 R
835 R
1108 R
1109 R
1110 R
111t R
1112 R
1113 R
1114 R
111S R
1116 R
2157 R

=

=

FI I

= O W0~ O UL & WD
o)

[

12
13

b PN P R e

=

a & 3 8 @ 8 & 8 ¢ Q0 @ & & 3§

R P G S, (5, GRS P, G5 S, R, SR, IR G 6 S SR T S P

Part listed below is not illustrated,
AF 2291 R ( -

INJECTOR NOZZLE (Bosch)
(Serial No, 7017500- )

A Do S Ve s Do o’ ot e N S Vo Ve e et W St St 7

)

Description

Washer, copper (packed § in a pkg.)
Nut, spray tip retaining
Tip, spray (sub. for F2140R)
Valve, nozzle®
Body, nozzle holdex®
Washes, inlet nipple (packed 2 in a pkg.)
Nipple, inlet
Cap, protector (sub, for R1119R)
Pin, pressure®
Spring, nomle*
Shim, .004", pressure adjusting’® (packed 5 in a pkg.)
Shim, .008", pressure adjusting® (packed 5 in a pkg. )
Shim, .020", pressure adjusting* (packed 2 in a pkg. )
Shim, ,042%, pressure adjusting* (packed 2 in a pkg.)
Shim, .083", pressure adjusting® (packed 2 in a pkg.)
Shim, 3.S5mm, pressure adjusting*
Shim, ,002", pressure adjusting® (packed 5 in a pkg. )
Cap, spring*
Nozzle, injector, complete (Bosch) (2 used) (exchange credit

allowable)

Broaches, cleaning (set of 5)

* Special equipment required when these parts are serviced.

PC-445-(Nov-65) Litho in U.S.A.



40-2

Tractor --

Model 70 Diesel

GENERATOR, REGULATOR, AND MOUNTING BRACKET
(Serial No, 7017500- )

)

PC-445-(Nov-65) Litho in U.S.A.




Tractor -- Model 70 Diesel

40-3

= =
[@RVe] 00 NOUVbhwNeg
~<

B = 2 e b pr b e s
QUVUXIA N W

GENERATOR, REGULATOR, AND MOUNTING -- Continued
(Serial No. 7017500~ )

Part No.
14H 785
12H 303
24H 1136
19H 2127
F 1514 R
24H 1290
19H 1900
12H 303
AF 2080 R

1118786
26H 72
AR 11097 R
T 10745 T

806915
A 4897 R
19H 1800
R 21136 R
12H 304
14H 812
24H 1375
19H 1821
12H 293

N TN R, G, I P, G SN, P e, P N P P, N, e, PN N N O,

Serial No.

-

L g S LY L W el W e N S Nt N S S N S

Description
Nut, 5/16"
Washer, lock, 5/16"
Washer, 11/32" x 11/16" x . 060"
Screw, cap, high-strength, 5/16" x 7/8"
Strap, adjusting
Washer, 21/64" x 3/4" x .036"
Screw, cap, 5/16" x 3/4"
Washer, lock, 5/16"
Generator, with fan and pulley (6-volt) (Delco~Remy no. 1100027)
(sub. AR21907R) (for service parts see pages 40-4 and 40-8)
Regulator, voltage (for service parts see page 40-6)
Key, Woodruff, 1/8" x 5/8"
Pulley and fan (sub. for 1924689) (sub. R11283R and T12870T)
Washer, lock (sub. for 804000)
Nut
Belt, generator and water pump
Screw, cap, high-strength, 3/8" x 1-1/4" (2 used) (sub. for F2273R)
Bracket, mounting (sub. for F1413R)
Washer, lock, 3/8" (2 used)
Nut, 3/8" (2 used)
Washer, 11/16" x 1-1/8" x . 060" (2 used)
Screw, cap, high-strength, 7/16" x 1-1/4" (2 used)
Washer, lock, 7/16" (2 used)

PC-445-(Nov=~65) Litho in U.S.A.



40-4 Tractor -- Model 70 Diesel

AF2080R GENERATOR AND VOLTAGE REGULATOR (6-Volt) (Delco-Remy)
(Serial No., 7017500~ )

PC-445=-(Nov=65) Litho in U.S.A.



Tractor =- Model 70 Diesel

56

© © \lo\m.pwl\n-g:
~

Part No.
AR 11100 R
AR 40217

1857412%

1878183%*
T 11652 T

132688%
12H 314

AR 11074 R
T 18353 T
1911485

00600500006 00

R 11100R
R 11084 R
21H 995
12H 295
24H 1283
1118786
21H 1127
R 11087 R
12H 246
R 11109 R
R 11110R

JD 9281

R 11094 R
R 11089 R
188064 1%

R 11159 R
1925097*
AR 11097 R
T 10745 T
806915
R 11160R
R 11161 R
1921356
200362
R 11042 R
1885090%

R 11098 R

24H 1287
12H 316
14H 608
R 11162 R
R 11113 R
R 11088 R
26H 72
1921351
R 11165 R
R 11164 R
R 11086 R
AR 11117 R
804080
E 2302 RT
12H 303
R 11158 R

AF2080UR GENERATOR AND VOLTAGE REGULATOR
‘ (6-Volt) (Delco-Remy) -- Continued
(Serial No. 7017500~ )

(
{
(
{
(
{
(
(
(
(
(
{
{
(
(
(
(
(
(
{
(
{
(
{
{
{
(
(
(
(
(
{
{
{
(
{
{
(
{
(
(
(
(
{

Serial No.

8 8 @ 8 8 1

[ |

¢ & 6 & 9§ 2

08 & & 8 ¢

p 8 8 & B 9 4 8 0 @ o @ 8 o 8 & 3 3 o @ & & C g ¢ @ ¥ B 8 B B

o
S S S S N B S e Qe Rt S S Ve St N o o S Nea? S S W e s St N S Vet S Y N S o St N S ot S N S St Nt S

e o S S e S e e N Y e

Description
Holder, ground brush (set) (sub. for 192228)
Holder, insulated brush (set) (sub. for 1922289 or AR11068R)
Washer, brush arm spacer (2 used)
Arm, main brush (2 used)
Spring, brush (2 used) (sub. for 1908829)
Screw, special mach., brush lead attaching (2 used)

Washer, lock, brush lead attaching screw (2 used) (sub. for 1904377

or R11106R)
Brush (2 used) (sub. for 1906946) (packed 2 in a pkg.)
Frame, main
Screw, pole shoe (2 used) (sub., for 1843646 or R11097R)

. Lead, regulator to "F" terminal

Lead, regulator to "A" terminal, 7-3/8" (make from R32007R,

R32018R, and R32021R from AR30963R wiring repair kit) (sub.

for 1917571)
Screw, mach., terminal (3 used) (sub. for 1864099)
Clip, terminal (3 used) (sub. for 1868137)
Screw, regulator mounting (2 used)
Washer, lock no., 10 (2 used) (sub. for A3010R)
Washer, mounting screw, 7/32" x 1/2" x .048" (2 used)
Regulator, voltage (for service parts, see page 40-6)
Screw, plate attaching (3 used) (sub. for 1904370 or R11105R)
Pin, dowel (sub. for 809593)
Washer, lock (3 used) (sub. for A3009R)
Plate, bearing retainer (sub. for 1911263)
Gasket, bearing retainer plate (sub. for 1912008)
Bearing
Plate, felt washer retaining (sub. for 819104)
Washer, felt (sub. for 809961)
Cup, oil
Plug, felt (sub. for 82351)
Frame, drive end
Collar, shaft
Pulley and fan (sub, for 1924689) (sub. R11283R and T12870T)
Washer, lock (sub. for 804000)
Nut
Insulator, field coil (2 used) (sub, for 1914491)
Shoe, pole (2 used) (sub. 1914618)
Coil, field
Terminal (sub. for 200182)
Stud, field terminal (sub, for 1921860 or R11163R)
Insulator, terminal stud
Washer, insulating (sub. for 1858753)
Washer, 9/32% x 5/8" x .060" (2 used) (sub. for A3031R)
Washer, lock, no. 12 (4 used) (sub. for A3011R)
Nut, terminal stud (4 used)
Stud, armature terminal (sub. for 1921369)
Bushing, insulating (sub. for 1921362)
Washer, inside spacing (sub. for 809945)
Key, Woodruff, 1/8" x 5/8%
Armature
Cup, washer retainer (sub, for 1927448)
Washer, felt (sub. for 1927447}
Pin, dowel (sub. for 809062)
Frame, commutator end (sub. for 1928061 or AR11102R)
Wick, commutator end
Cup, oil
Washer, lock, 5/16" (2 used)
Bolt, thru (2 used) {sub. for 815018)

Part listed below is an assembly of parts in<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>